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FCC RF Test Report

APPLICANT : Huawei Technologies Co., Ltd

EQUIPMENT : smart phone

BRAND NAME : honor

MODEL NAME : BKL-L04

FCCID : QISBKL-L04

STANDARD : 47 CFR Part 2, 22(H), 24(E), 27
CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Jan. 30, 2018 and completely tested on Feb. 17, 2018. We,
SPORTON INTERNATIONAL Inc., would like to declare that the tested sample has been
evaluated in accordance with the test procedures given in ANSI / TIA-603-E and the testing
has shown the tested sample to be in compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC., the test report shall not be reproduced except
in full.
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SPORTON LAB.

FCC RF Test Report

Report No. : FG813035B

SUMMARY OF TEST RESULT

::;?J; FCC Rule Description Limit Result Remark
§2.1046 Conducted Output Power Reporting Only
§22.913(a)(2) Eﬁec“"(‘;::g';‘)ted Power ERP < 7 Watt
Effective Radiated Power
§27.50(c)(10) (Band 12) (Band 17) ERP < 3 Watt
34 Equivalont | . PASS -
quivalent Isotropic
§§22; '523(2&)2) Radiated Power EIRP < 2Watt
’ (Band 2) (Band 7)
Equivalent Isotropic
§27.50(d)(4) Radiated Power EIRP < 1Watt
(Band 4)
3.5 §24.232(d) Peak-to-Average Ratio <13 dB PASS -
3.6 §2.1049 Occupied Bandwidth Reporting Only PASS -
§2.1051 Conducted Band Edge
§22.917(2) Measurement
§§2247.25338((ga)) (Band 2) (Band 4) (Band 5) < 43+10log10(P[Watts])
3.7 §27.53(h) (Band 12) (Band 17) PASS -
Conducted Band Edge
§27.53(m)(4) Measurement §27.53(m)(4)
(Band 7)
§2.1051
§22.917(a) Conducted Spurious Emission
§24.238(a) (Band 2) (Band 4) (Band 5) | < 43+10log10(P[Watts])
3.8 §27.53(g) (Band 12) (Band 17) PASS -
§27.53(h)
2.1051 Conducted Spurious Emission
5 23_53 @) (Bgn g7 < 55+10log1o(P[Watts])
§§22;0352'>523 < 2.5 ppm for Part 22
39 | 521055 Temperatire & Vohage PASS | -
§24.235 P g Within Authorized Band
§27.54
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:ee;?‘::' FCC Rule Description Limit Result Remark
§2.1053
§22.917(a) Radiated Spurious Emission Under limit
§24.238(a) (Band 2) (Band 4) (Band 5) | < 43+10log1o(P[Watts]) 2015 dB at
4.4 §27.53(q) (Band 12) (Band 17) PASS ’
§27.53(h) 10098.000
; MHz
2.1053 Radiated Spurious Emission
§2§_53 ) (é’an a7 < 554+10log1o(P[Watts))
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1
1.1

1.2

1.3

General Description
Applicant

Huawei Technologies Co., Ltd
Administration Building, Headquarters of Huawei Technologies Co., Ltd., Bantian, Longgang District,
Shenzhen, 518129, P.R.C

Manufacturer

Huawei Technologies Co., Ltd
Administration Building, Headquarters of Huawei Technologies Co., Ltd., Bantian, Longgang District,
Shenzhen, 518129, P.R.C

Product Feature of Equipment Under Test

GSM/WCDMAV/LTE, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac, NFC, and GNSS.

Product Specification subjective to this standard

WWAN:

<Up Ant.>: PIFA Antenna

<Down Ant.>: PIFA Antenna

Antenna Type WLAN: Left-hand Type Antenna

Bluetooth: Left-hand Type Antenna

GPS / Glonass / Galileo / BDS: Left-hand Type Antenna
NFC: Loop Antenna

1.4 Modification of EUT

No modifications are made to the EUT during all test items.
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1.5 Testing Location

Sporton Lab is accredited to ISO 17025 by Taiwan Accreditation Foundation (TAF code : 1190) and the
FCC designation No. TW1190 and TW0007 under the FCC 2.948(e) by Mutual Recognition Agreement
(MRA) in FCC Test.

Test Site SPORTON INTERNATIONAL INC.

No. 52, Hwa Ya 1*' Rd., Hwa Ya Technology Park,
Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.

TEL: +886-3-327-3456
FAX: +886-3-328-4978

Test Site Location

Sporton Site No.
THO5-HY
Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site No.

Test Site SPORTON INTERNATIONAL INC.

No. 52, Hwa Ya 1*' Rd., Hwa Ya Technology Park,
Kwei-Shan District, Tao Yuan City, Taiwan, R.O.C.
TEL: +886-3-3273456

FAX: +886-3-3284978

Test Site Location

Sporton Site No.
03CH11-HY
Note: The test site complies with ANSI C63.4 2014 requirement.

Test Site No.

1.6 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢+ 47 CFR Part 2, 22(H), 24(E), 27

+  ANSI/TIA-603-E

¢ FCC KDB 971168 D01 Power Meas. License Digital Systems v03

¢ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark: All test items were verified and recorded according to the standards and without any deviation

during the test.
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2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168
D01 Power Meas. License Digital Systems v03 with maximum output power.
Radiated measurements are performed by rotating the EUT in three different orthogonal test

planes to find the maximum emission.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 15 20 QPSK | 16QAM | 64QAM | 1 Half | Full L M H
2 v \" " v v v v v v v \" v v v v
4 v \" " v v v v v v v \" v v v v
Max. 5 v v v v - - v v v v v v v v v
Output
Power 7 - - " ' ' ' ' v v v v ' ' v v
12 ' \" " ' - - ' v v v v ' ' v v
17 - - v v - - v v v v v v v v v
2 ' ' v v v ' ' v v
4 v v \" \" \" v v v v
Peak-to-Av 5 v - - v v v v v v v v
erage Ratio 7 - g v v v v v v v v v
12 \' - - \' \" \" \" \" \" v \"
17 - - v - - v v v v v v v v
2 \" \' \" v v ' v v v v v v v
4 \" \' \" v v ' v v v v v v v
26dB and 5 v v v v - - v v v v v v v
99%
Bandwidth 7 - - v \' \' \' \' \" \" \" \" v \"
12 \" \" v \' - - \' \" \" \" \" v \"
17 - - ' v - - v \' \' v v ' v
2 v v v v v v v v v v v v v
4 \" \" \" v v v v ' ' ' \' \' \'
Conducted 5 \' \' \' \' - - \' \' \' v v v v
Band Edge 7 - - v \' \' \' \' v v v v v v
12 v v v \' - - \' v v v v v v
17 - - ' v - - v \' \' \' v v v
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Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 15 20 | QPSK [ 16QAM | 64QAM | 1 Half | Full L M H
2 v v v v v v v v v v v v v
4 v v v v v v v v v v v v v
Conducted 5 v v v v - - v v v v v v v
Spurious
Emission 7 = = v v v v v v v v v v v
12 v v v v - - v v v v v v v
17 - - v \' - - v v v v v v v
2 \' v \' v
4 v v v v
Frequency 5 M - - v M M
Stability 7 . . v v v v
12 v - - v v v
17 - - \' - - v v v
2 v v v v v v v v v v v v v
4 v v v v v v v v v v v v v
E.RP/ 5 \' \' \' \' - - \' v v v v v v
ELR.P 7 - - ' v ' ' ' v v v v v v
12 v v ' v - - ' v v v v v v
17 - - v v - - \' v v v v v v
2 Worst Case v v v
4 Worst Case v v v
Radiated 5 Worst Case v v v
Spurious
Emission 7 Worst Case viv]|v
12 Worst Case v v v
17 Worst Case \' v v
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.

Note 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are
reported.
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2.2 Connection Diagram of Test System

Systam BT
Simulator ‘ AP routar Matebook GPS Station Earphone
-
Power EUT
Source Moletook
I.- - /
‘ Cratke Earphone ‘ Pad WLAN AP Monitor ‘

This axample s conneclion diagram ol EUT test configurations.
For detail, pleasa ralar to test mode configuration and setup pholographs for each tes! lem

2.3 Support Unit used in test configuration and system

Item ([Equipment Trade Name (Model No. FCCID |Data Cable (Power Cord

1. |LTE Base Station [Anritsu MT8820C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=42 +10=14.2 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 2 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 18700 18900 19100
20 Frequency 1860 1880 1900
Channel 18675 18900 19125

° Frequency 1857.5 1880 1902.5
Channel 18650 18900 19150
10 Frequency 1855 1880 1905
Channel 18625 18900 19175

> Frequency 1852.5 1880 1907.5
Channel 18615 18900 19185

> Frequency 1851.5 1880 1908.5
Channel 18607 18900 19193

14 Frequency 1850.7 1880 1909.3

LTE Band 4 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 20050 20175 20300
20 Frequency 1720 1732.5 1745
Channel 20025 20175 20325
° Frequency 1717.5 1732.5 1747.5
Channel 20000 20175 20350
10 Frequency 1715 1732.5 1750
Channel 19975 20175 20375
> Frequency 1712.5 1732.5 1752.5
Channel 19965 20175 20385
° Frequency 1711.5 1732.5 1753.5
Channel 19957 20175 20393
14 Frequency 1710.7 1732.5 1754.3
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LTE Band 5 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest

Channel 20450 20525 20600

10 Frequency 829 836.5 844
Channel 20425 20525 20625
> Frequency 826.5 836.5 846.5
Channel 20415 20525 20635
° Frequency 825.5 836.5 847.5
Channel 20407 20525 20643
14 Frequency 824.7 836.5 848.3

LTE Band 7 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 20850 21100 21350
20 Frequency 2510 2535 2560
Channel 20825 21100 21375
> Frequency 2507.5 2535 2562.5
Channel 20800 21100 21400
10 Frequency 2505 2535 2565
Channel 20775 21100 21425
> Frequency 2502.5 2535 2567.5
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LTE Band 12 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest

Channel 23060 23095 23130

10 Frequency 704 707.5 711
Channel 23035 23095 23155
> Frequency 701.5 707.5 713.5
Channel 23025 23095 23165
° Frequency 700.5 707.5 714.5
Channel 23017 23095 23173
14 Frequency 699.7 707.5 715.3

LTE Band 17 Channel and Frequency List

BW [MHz] Channel/Frequency(MHz) Lowest Middle Highest
10 Channel 23780 23790 23800
Frequency 709 710 711
. Channel 23755 23790 23825
Frequency 706.5 710 713.5
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup
3.2.1 Conducted Output Power

o |

System Simulaton EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth ,Conducted Band-Edge and
Conducted Spurious Emission

: Power Divider
System Simulator
e = r

EUT

[oe

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulotor

Thermal Chamiber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and ERP/EIRP

3.4.1 Description of the Conducted Output Power Measurement and ERP/EIRP
Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
force the EUT transmitting at maximum output power. The measured power in the radio frequency on
the transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for LTE Band 5.

The ERP of mobile transmitters must not exceed 3 Watts for LTE Band 12 and Band 17.

The EIRP of mobile transmitters must not exceed 2 Watts for LTE Band 2 and Band 7.

The EIRP of mobile transmitters must not exceed 1 Watts for LTE Band 4.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gt — Lg, ERP = EIRP -2.15, where

Pt = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

L = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1. The transmitter output port was connected to the system simulator.

2.  Set EUT at maximum power through the system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.

4. Measure and record the power level from the system simulator.
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SPORTON LAB.

3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument’s resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an
average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13
dB.

3.5.2 Test Procedures

The testing follows FCC KDB 971168 v03 Section 5.7.1
1. The EUT was connected to spectrum and system simulator via a power divider.
2. Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
The highest RF powers were measured and recorded the maximum PAPR level associated with
a probability of 0.1 %.
4. Record the deviation as Peak to Average Ratio.
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3.6 Occupied Bandwidth

3.6.1 Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 v03 Section 4.2

1.
2.

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “—X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.7 Conducted Band Edge

3.7.1

Description of Conducted Band Edge Measurement

22.917(a)

For operations in the 824 — 849 MHz band, the FCC limit is 43 + 10log;o(P[Watts]) dB below the
transmitter power P(Watts) in a 100kHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.

24.238 (a)

For operations in the 1850-1910 and 1930-1990 MHz band, the FCC limit is 43 + 10log:o(P[Watts]) dB
below the transmitter power P(Watts) in a 1MHz bandwidth. However, in the 1 MHz bands
immediately outside and adjacent to the frequency block a resolution bandwidth of at least one

percent of the emission bandwidth of the fundamental emission of the transmitter may be employed.

27.53 (g)

For operations in the 698 -746 MHz band, the FCC limit is 43 + 10log10(P[Watts]) dB below the
transmitter power P(Watts) in a 100 kHz bandwidth. However, in the 100 kilohertz bands immediately
outside and adjacent to a licensee's frequency block, a resolution bandwidth of at least 30 kHz may

be employed.

27.53 (h)

For operations in the 1710 — 1755 MHz band, the FCC limit is 43 + 10logo(P[Watts]) dB below the
transmitter power P(Watts) in a 1 MHz bandwidth. However, in the 1MHz bands immediately outside
and adjacent to the licensee's frequency block, a resolution bandwidth of at least one percent of the

emission bandwidth of the fundamental emission of the transmitter may be employed.
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27.53(m)(4)

For mobile digital stations, the attenuation factor shall be not less than 40 + 10 log (P) dB on all
frequencies between the channel edge and 5 megahertz from the channel edge, 43 + 10 log (P) dB
on all frequencies between 5 megahertz and X megahertz from the channel edge, and 55 + 10 log (P)
dB on all frequencies more than X megahertz from the channel edge, where X is the greater of 6
megahertz or the actual emission bandwidth as defined in paragraph (m)(6) of this section. In addition,
the attenuation factor shall not be less that 43 + 10 log (P) dB on all frequencies between 2490.5 MHz
and 2496 MHz and 55 + 10 log (P) dB at or below 2490.5 MHz. Mobile Satellite Service licensees
operating on frequencies below 2495 MHz may also submit a documented interference complaint
against BRS licensees operating on channel BRS Channel 1 on the same terms and conditions as

adjacent channel BRS or EBS licensees.

3.7.2 Test Procedures

The testing follows FCC KDB 971168 v03 Section 6.0.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
The band edges of low and high channels for the highest RF powers were measured.
Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
Beyond the 1 MHz band from the band edge, RBW=1MHz was used.

Set spectrum analyzer with RMS detector.

® o A N

The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. Checked that all the results comply with the emission limit line.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
8. For LTE Band 7 the other 40 dB, and 55 dB have additionally applied same calculation above.
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 7:

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10" harmonic.

3.8.2 Test Procedures

The testing follows FCC KDB 971168 v03 Section 6.0.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
Set spectrum analyzer with RMS detector.

Taking the record of maximum spurious emission.

© N o o > w

The RF fundamental frequency should be excluded against the limit line in the operating

frequency band.

©

The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
10. ForBand 7
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of
the center frequency.

3.9.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 v03 Section 9.0.

1. The EUT was set up in the thermal chamber and connected with the system simulator.

2.  With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 v03 Section 9.0.

1.  The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.

2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.

3.  The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
4.2.1 For radiated test from 30MHz to 1GHz

RX Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

oo
o5
System Simulator Spectrum Analyzer | Receiver
4.2.2 For radiated test above 1GHz
RX Antenna

Metal Full Soldered Ground Plane

== (=
e etrum Recei
System Sumulaton SPORI Zoiact

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Radiated Spurious Emission

441

Description of Radiated Spurious Emission

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.
The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

For Band 7

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 55 + 10 log (P) dB.

For LTE Band 12, 17

For operations in the 746-758 MHz, 775-788 MHz, and 805-806 MHz bands, emissions in the band
1559-1610 MHz shall be limited to =70 dBW/MHz equivalent isotropically radiated power (EIRP) for
wideband signals, and —80 dBW EIRP for discrete emissions of less than 700 Hz bandwidth.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 v03 Section 5.8 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.

5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

7. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

8.  Taking the record of output power at antenna port.

9. Repeat step 7 to step 8 for another polarization.

10. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)

11. ForBand 7:
The limit line is derived from 55 + 10log(P)dB below the transmitter power P(Watts)
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15
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5 List of Measuring Equipment

Calibrati
Instrument |Manufacturer| Model No. Serial No. |Characteristics a :);taelon Test Date Due Date Remark
GSM/GPRS
LTE B Feb. 09, 2018 ~ Conducted
-ase Anritsu | MT8820C | 6201432821 Oct. 13,2017 | © Oct. 12, 2018 | -oncucte
Station /WCDMA/LTE Feb. 17,2018 (THO5-HY)
Spectrum Rohde & FSV40 101397 | 10Hz~40GHz |Nov. 07, 2017 | 7oP- 092018 ~ 1\ 06, 201g| COmaucted
Analyzer Schwarz Feb. 17,2018 (THO5-HY)
Temperature Feb. 09, 2018 ~ Conducted
ESPEC SH-641 92013720 -30°C ~70° Aug. 28, 2017 Aug. 27, 2018
Chamber Cr70C | Aug Feb. 17,2018 | -2 (THO5-HY)
Programmable | -y stk | PSS-2005 | EL890001 V=20V ot 06, 2017 | - 09: 2018 =1 4 05, 201 COnOucted
Power Supply 0.5A~5A Feb. 17,2018 (THO5-HY)
1-18GHz 20d
B 25WSMA Feb. 09, 2018 ~ Conducted
| Wari B 1G~18GH Feb. 20, 2017 Feb. 19, 201
Coupler anson 1 birectional C # G~18GHz | Feb. 20,2017} 17 o018 |Te0- 192018 s 1)
oupler
TTA1840 18GHz-40GHz, Feb. 08, 2018 Radiation
- . ~ 1atl
Amplifi MITE 1871923 VSWR:2.5:1 | Jul. 18,2017 ’ Jul. 17,2018
mpiier Q 35-HG ! Feb. 11,2018 | " (03CH11-HY)
max
Feb. 08, 2018~ Radiation
Amplifi NOMA 10N 187312 kHz~1GH Nov. 10, 201 Nov. 201
mplifier SONO 310 873 9kHz~1GHz ov. 10, 2016 Feb. 11, 2018 ov. 09, 2018 (03CH11-HY)
CBL 35414&AT-NO Feb. 08, 2018 Radiation
Bilog A TESE 6111D&N- MHz~1GH . 14,2017 7 Oct. 13, 2018
ilog Antenna Q & 602 30MHz~1GHz | Oct. 14, 20 Feb. 11, 2018 ct. 13 (03CH11-HY)
6-06
SCHWARZBE Feb. 08, 2018~ Radiation
Horn A BBHA 9120 D| 9120D-132 1GHz ~ 18GH .16, 2017 . 15, 201
orn Antenna CcK 9120 9120D-1326 | 1GHz ~ 18GHz | Oct. 16, 20 Feb. 11, 2018 Oct. 15,2018 (03CH11-HY)
SCHWARZBE Feb. 08, 2018~ Radiation
Horn A BBHA 9120 D| 9120D-1522 | 1GHz ~ 18GHz | Mar. 17, 2017 Mar. 16, 201
orn Antenna CcK 9120 9120D-15 GHz ~ 18GHz | Mar. 17, 20 Feb. 11, 2018 ar. 16, 2018 (03CH11-HY)
Rohde & Feb. 08, 2018~ Radiation
L Al HFH2-Z2 1004 kHz~30 MHz | Nov. 23, 2017 Nov. 22, 201
oop Antenna Schwarz 00488 9 kHz~30 z [ Nov. 23, 20 Feb. 11, 2018 ov. 22, 2019 (03CH11-HY)
Feb. 08, 2018~ Radiation
P lifi Keysigh 17A MY5327 1GHz~26.5GHz | Nov. 10, 201 Nov. 201
reamplifier eysight 830 53270080 | 1GHz~26.5GHz [ Nov. 10, 2016 Feb. 11, 2018 ov. 09, 2018 (03CH11-HY)
Spectrum Feb. 08, 2018~ Radiation
Keysight N9010A MY54200486 | 10Hz ~ 44GHz | Oct. 19, 2017 Oct. 18, 2018
Analyzer eysig z z|~e Feb. 11,2018 | ~° (03CH11-HY)
AM-BS- Feb. 08, 2018~ Radiation
Al M EME N/A 1~4 N/A N/A
ntenna Mast C 4500-B / m / Feb. 11,2018 / (03CH11-HY)
Feb. 08, 2018~ Radiation
Turn Tabl EME TT2 N/A ~ D N/A N/A
urn Table C 000 / 0~360 Degree / Feb. 11, 2018 / (03CH11-HY)
EMI Test N9038A Feb. 08, 2018~ Radiation
Keysight MY57290111 | 3Hz~26.5GHz | Nov. 02, 2017 Nov. 01, 2018
Receiver °ysig (MXE) z z o Feb. 11,2018 |~ (03CH11-HY)
SHF-EHF Horn |[SCHWARZBE Feb. 08, 2018~ Radiation
BBHA 9170 (BBHA9170576| 18GHz- 40GHz | Apr. 27, 2017 Apr. 26,2018
Antenna CK z Z | e Feb. 11,2018 | ™" (03CH11-HY)
SHF-EHF Horn |[SCHWARZBE Feb. 08, 2018~ Radiation
BBHA 9170 (BBHA9170584| 18GHz- 40GHz | Nov. 27, 2017 Nov. 26, 2018
Antenna CK z il R Feb. 11,2018 | " (03CH11-HY)
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6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 3.37
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 3.67
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 4.03
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

| Conducted Output Power(Average power) |

<For Up Antenna>

LTE Band 2 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
20 1 0 22.85 22.91 23.12
20 1 49 22.41 22.35 22.54
20 1 99 22.83 22.90 23.03
20 50 0 QPSK 21.85 21.95 22.00
20 50 24 22.01 21.94 22.02
20 50 50 22.02 21.97 22.04
20 100 0 21.83 21.92 22.03
20 1 0 22.27 22.05 22.46
20 1 49 22.48 22.05 22.18
20 1 99 22.41 22.47 22.45
20 50 0 16-QAM 20.87 20.94 20.99
20 50 24 20.88 20.88 20.96
20 50 50 20.87 20.91 20.92
20 100 0 20.76 20.87 20.91
20 1 0 21.44 21.49 21.50
20 1 49 21.19 21.25 21.28
20 1 99 21.18 21.21 21.22
20 50 0 64-QAM 20.82 20.88 20.89
20 50 24 20.77 20.80 20.80
20 50 50 20.59 20.68 20.70
20 100 0 20.80 20.84 20.88
15 1 0 22.73 22.89 22.91
15 1 37 22.66 23.07 22.71
15 1 74 22.87 22.96 22.87
15 36 0 QPSK 21.86 22.00 22.04
15 36 20 21.95 22.00 21.99
15 36 39 22.00 21.99 22.08
15 75 0 21.96 21.95 22.02
15 1 0 22.08 22.06 22.20
15 1 37 22.25 22.20 22.36
15 1 74 22.22 21.80 22.26
15 36 0 16-QAM 20.84 20.87 21.01
15 36 20 20.74 21.01 21.05
15 36 39 20.94 20.91 20.88
15 75 0 20.85 20.91 20.87
15 1 0 21.43 21.52 21.48
15 1 37 21.44 21.27 21.39
15 1 74 21.10 21.12 21.20
15 36 0 64-QAM 20.39 20.56 20.49
15 36 20 20.40 20.44 20.43
15 36 39 20.33 20.47 20.45
15 75 0 20.37 20.36 20.40
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LTE Band 2 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
10 1 0 22.75 23.02 22.88
10 1 25 22.75 22.97 22.55
10 1 49 22.93 22.79 22.97
10 25 0 QPSK 21.77 22.06 21.93
10 25 12 21.80 21.94 22.03
10 25 25 21.90 21.89 21.96
10 50 0 21.90 21.97 21.93
10 1 0 21.59 22.45 21.63
10 1 25 21.75 21.91 21.49
10 1 49 22.37 22.34 22.04
10 25 0 16-QAM 20.73 20.92 20.84
10 25 12 20.70 20.88 20.89
10 25 25 20.81 20.84 20.96
10 50 0 20.77 20.85 20.83
10 1 0 21.31 21.44 21.37
10 1 25 21.21 21.23 21.25
10 1 49 21.08 21.10 21.11
10 25 0 64-QAM 20.32 20.36 20.40
10 25 12 20.10 20.33 20.35
10 25 25 20.03 20.10 20.14
10 50 0 20.08 20.12 20.11
5 1 0 22.73 22.98 22.98
5 1 12 22.93 23.06 22.46
5 1 24 22.84 22.93 23.02
5 12 0 QPSK 21.85 22.01 22.03
5 12 7 21.88 21.91 22.05
5 12 13 21.86 22.03 22.06
5 25 0 21.83 21.97 22.00
5 1 0 22.10 22.24 21.72
5 1 12 22.50 22.49 22.13
5 1 24 22.01 22.13 22.10
5 12 0 16-QAM 20.78 21.00 21.00
5 12 7 20.73 20.80 20.96
5 12 13 20.86 21.02 20.89
5 25 0 20.63 20.85 20.88
5 1 0 21.20 21.23 21.32
5 1 12 21.15 21.25 21.30
5 1 24 21.18 21.20 21.24
5 12 0 64-QAM 20.40 20.42 20.46
5 12 7 20.28 20.27 20.30
5 12 13 20.20 20.22 20.25
5 25 0 20.03 20.08 20.10
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LTE Band 2 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
3 1 0 22.83 23.11 22.95
3 1 8 22.85 22.93 23.00
3 1 14 22.85 22.98 22.88
3 8 0 QPSK 21.65 21.64 22.05
3 8 4 21.37 21.84 21.92
3 8 7 21.87 21.84 22.04
3 15 0 21.83 21.98 21.95
3 1 0 21.58 22.44 22.43
3 1 8 22.04 21.83 21.82
3 1 14 22.14 22.43 22.47
3 8 0 16-QAM 20.78 20.90 20.87
3 8 4 20.57 20.77 20.77
3 8 7 20.75 20.85 20.89
3 15 0 20.86 20.84 21.17
3 1 0 21.33 21.39 21.42
3 1 8 21.31 21.34 21.33
3 1 14 21.11 21.19 21.18
3 8 0 64-QAM 20.30 20.31 20.33
3 8 4 20.21 20.23 20.31
3 8 7 20.13 20.20 20.18
3 15 0 20.18 20.30 20.28

1.4 1 0 22.71 22.92 22.89
1.4 1 3 22.92 22.92 22.80
1.4 1 5 22.79 23.03 23.11
1.4 3 0 QPSK 22.90 22.83 22.81
1.4 3 1 23.10 22.93 22.93
1.4 3 3 22.61 22.89 23.00
1.4 6 0 21.76 21.74 21.87
1.4 1 0 21.84 21.90 22.27
1.4 1 3 22.17 22.48 21.52
1.4 1 5 22.31 22.29 22.18
1.4 3 0 16-QAM 21.93 22.04 21.85
1.4 3 1 22.10 21.99 22.05
1.4 3 3 21.69 21.54 21.75
1.4 6 0 20.69 20.95 21.01
1.4 1 0 21.44 21.45 21.48
1.4 1 3 21.40 21.26 21.37
1.4 1 5 21.24 21.22 21.25
1.4 3 0 64-QAM 20.88 20.92 20.90
1.4 3 1 20.69 20.89 20.88
1.4 3 3 20.55 20.67 20.64
1.4 6 0 20.49 20.58 20.60
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LTE Band 4 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
20 1 0 22.94 22.87 23.05
20 1 49 22.62 22.65 22.68
20 1 99 22.88 22.85 22.91
20 50 0 QPSK 21.81 21.85 21.93
20 50 24 21.76 21.84 21.87
20 50 50 21.80 21.82 21.87
20 100 0 21.80 21.85 21.91
20 1 0 22.06 22.11 22.29
20 1 49 21.59 21.88 21.91
20 1 99 22.03 22.00 22.12
20 50 0 16-QAM 20.81 20.80 20.90
20 50 24 20.71 20.81 20.80
20 50 50 20.71 20.78 20.79
20 100 0 20.73 20.81 20.85
20 1 0 21.45 21.56 21.57
20 1 49 21.34 21.47 21.46
20 1 99 21.34 21.36 21.40
20 50 0 64-QAM 20.55 20.65 20.56
20 50 24 20.50 20.46 20.48
20 50 50 20.47 20.48 20.46
20 100 0 20.40 20.37 20.42
15 1 0 22.75 22.77 22.81
15 1 37 22.58 22.65 22.48
15 1 74 22.69 22.82 22.72
15 36 0 QPSK 21.79 21.89 21.89
15 36 20 21.76 21.87 21.85
15 36 39 21.78 21.85 21.88
15 75 0 21.77 21.85 21.90
15 1 0 21.93 21.98 21.94
15 1 37 21.42 21.41 21.42
15 1 74 21.91 22.01 21.94
15 36 0 16-QAM 20.76 20.84 20.88
15 36 20 20.69 20.82 20.80
15 36 39 20.76 20.81 20.83
15 75 0 20.69 20.81 20.79
15 1 0 21.24 21.33 21.38
15 1 37 21.19 21.31 21.40
15 1 74 21.11 21.19 21.20
15 36 0 64-QAM 20.32 20.34 20.36
15 36 20 20.24 20.28 20.30
15 36 39 20.13 20.20 20.23
15 75 0 20.10 20.14 20.20
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LTE Band 4 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
10 1 0 22.87 22.87 22.93
10 1 25 22.59 22.56 22.71
10 1 49 22.77 22.89 22.81
10 25 0 QPSK 21.74 21.87 21.92
10 25 12 21.74 21.87 21.85
10 25 25 21.71 21.85 21.84
10 50 0 21.78 21.88 21.89
10 1 0 21.95 22.08 22.18
10 1 25 21.85 22.00 21.79
10 1 49 21.95 22.09 22.02
10 25 0 16-QAM 20.75 20.85 20.87
10 25 12 20.69 20.84 20.79
10 25 25 20.68 20.81 20.79
10 50 0 20.70 20.82 20.82
10 1 0 21.33 21.30 21.31
10 1 25 21.24 21.28 21.25
10 1 49 21.31 21.30 21.27
10 25 0 64-QAM 20.13 20.23 20.28
10 25 12 20.22 20.25 20.30
10 25 25 20.15 20.18 20.21
10 50 0 20.11 20.20 20.26
5 1 0 22.85 22.88 22.95
5 1 12 22.29 22.52 22.47
5 1 24 22.76 22.88 22.90
5 12 0 QPSK 21.84 21.95 21.92
5 12 7 21.75 21.85 21.86
5 12 13 21.78 21.88 21.93
5 25 0 21.78 21.87 21.88
5 1 0 21.97 22.14 22.17
5 1 12 21.67 21.87 21.76
5 1 24 21.97 22.05 22.10
5 12 0 16-QAM 20.83 20.89 20.90
5 12 7 20.73 20.85 20.81
5 12 13 20.72 20.85 20.89
5 25 0 20.70 20.80 20.82
5 1 0 21.26 21.23 21.27
5 1 12 21.30 21.13 21.24
5 1 24 21.25 21.20 21.28
5 12 0 64-QAM 20.18 20.21 20.24
5 12 7 20.23 20.24 20.26
5 12 13 20.12 20.16 20.22
5 25 0 20.10 20.18 20.20
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LTE Band 4 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
3 1 0 22.84 22.89 22.89
3 1 8 22.85 22.92 22.95
3 1 14 22.81 22.90 22.94
3 8 0 QPSK 21.73 21.83 21.84
3 8 4 21.79 21.82 21.75
3 8 7 21.72 21.83 21.84
3 15 0 21.81 21.89 21.91
3 1 0 21.99 22.09 22.12
3 1 8 21.99 22.13 22.13
3 1 14 21.98 22.13 22.11
3 8 0 16-QAM 20.72 20.78 20.87
3 8 4 20.77 20.86 20.83
3 8 7 20.72 20.80 20.83
3 15 0 20.74 20.84 20.83
3 1 0 21.30 21.27 21.32
3 1 8 21.29 21.33 21.28
3 1 14 21.19 21.20 21.23
3 8 0 64-QAM 20.20 20.22 20.25
3 8 4 20.12 20.16 20.20
3 8 7 20.13 20.15 20.17
3 15 0 20.10 20.12 20.16

1.4 1 0 22.83 22.88 22.92
1.4 1 3 22.53 22.69 22.74
1.4 1 5 22.78 22.91 22.90
1.4 3 0 QPSK 22.73 22.82 22.83
1.4 3 1 22.49 22.64 22.68
1.4 3 3 22.63 22.78 22.83
1.4 6 0 21.82 21.86 21.84
1.4 1 0 21.96 22.20 22.11
1.4 1 3 21.71 21.97 21.91
1.4 1 5 22.00 22.17 22.14
1.4 3 0 16-QAM 21.79 21.85 21.86
1.4 3 1 21.83 21.90 21.76
1.4 3 3 21.76 21.87 21.87
1.4 6 0 20.68 20.77 20.80
1.4 1 0 21.27 21.29 21.30
1.4 1 3 21.24 21.30 21.28
1.4 1 5 21.30 21.33 21.32
1.4 3 0 64-QAM 21.24 21.28 21.30
1.4 3 1 21.26 21.31 21.29
1.4 3 3 21.22 21.25 21.27
1.4 6 0 20.66 20.67 20.66

Al-60of 13



SPORTON LAB.

e 3 FCC RF Test Report

Report No. : FG813035B

LTE Band 5 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
10 1 0 22.24 22.35 22.28
10 1 25 22.19 22.25 22.23
10 1 49 22.23 22.31 22.26
10 25 0 QPSK 21.28 21.30 21.24
10 25 12 21.31 21.29 21.31
10 25 25 21.33 21.31 21.34
10 50 0 21.29 21.30 21.28
10 1 0 21.53 21.58 21.52
10 1 25 21.28 21.41 21.48
10 1 49 21.57 21.52 21.56
10 25 0 16-QAM 20.25 20.24 20.21
10 25 12 20.28 20.26 20.25
10 25 25 20.30 20.29 20.23
10 50 0 20.24 20.28 20.21
10 1 0 21.17 21.21 21.24
10 1 25 21.20 21.15 21.22
10 1 49 21.11 21.22 21.28
10 25 0 64-QAM 20.08 20.12 20.18
10 25 12 20.04 20.10 20.12
10 25 25 20.00 20.08 20.10
10 50 0 20.01 20.06 20.03
5 1 0 22.33 22.34 22.29
5 1 12 21.78 21.76 21.63
5 1 24 22.31 22.30 22.33
5 12 0 QPSK 21.35 21.36 21.35
5 12 7 21.27 21.26 21.23
5 12 13 21.31 21.37 21.36
5 25 0 21.27 21.28 21.27
5 1 0 21.52 21.55 21.59
5 1 12 21.13 21.00 21.07
5 1 24 21.57 21.59 21.54
5 12 0 16-QAM 20.30 20.30 20.30
5 12 7 20.20 20.24 20.22
5 12 13 20.30 20.28 20.28
5 25 0 20.23 20.25 20.24
5 1 0 21.10 21.11 21.20
5 1 12 21.02 21.04 21.10
5 1 24 20.99 21.01 21.07
5 12 0 64-QAM 20.01 20.03 20.06
5 12 7 19.98 20.00 20.02
5 12 13 19.89 19.97 19.98
5 25 0 19.83 19.98 19.96

Al-7of 13



SPORTON LAB.

e 3 FCC RF Test Report

Report No. : FG813035B

LTE Band 5 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
3 1 0 22.26 22.34 22.28
3 1 8 22.19 22.32 22.30
3 1 14 22.27 22.32 22.28
3 8 0 QPSK 21.17 21.23 21.17
3 8 4 21.18 21.21 21.18
3 8 7 21.23 21.27 21.19
3 15 0 21.25 21.30 21.26
3 1 0 21.48 21.61 21.49
3 1 8 21.60 21.56 21.45
3 1 14 21.55 21.58 21.54
3 8 0 16-QAM 20.18 20.14 20.16
3 8 4 20.17 20.26 20.16
3 8 7 20.19 20.15 20.19
3 15 0 20.23 20.28 20.21
3 1 0 20.85 20.88 20.94
3 1 8 20.86 20.82 20.89
3 1 14 20.80 20.75 20.81
3 8 0 64-QAM 19.79 19.80 19.81
3 8 4 19.70 19.71 19.69
3 8 7 19.73 19.77 19.72
3 15 0 19.69 19.76 19.77

1.4 1 0 22.31 22.29 22.28
1.4 1 3 21.98 21.98 22.04
1.4 1 5 22.33 22.28 22.24
1.4 3 0 QPSK 22.19 22.24 22.25
1.4 3 1 21.93 22.10 21.94
1.4 3 3 22.16 22.20 22.18
1.4 6 0 21.17 21.21 21.13
1.4 1 0 21.53 21.58 21.61
1.4 1 3 21.25 21.51 21.23
1.4 1 5 21.52 21.57 21.62
1.4 3 0 16-QAM 21.23 21.23 21.24
1.4 3 1 21.24 21.25 21.22
1.4 3 3 21.22 21.10 21.18
1.4 6 0 20.16 20.24 20.27
1.4 1 0 20.93 20.98 21.00
1.4 1 3 20.90 20.99 20.96
1.4 1 5 20.88 20.94 20.98
1.4 3 0 64-QAM 20.96 21.00 20.97
1.4 3 1 20.89 20.97 20.96
1.4 3 3 20.87 20.89 20.99
1.4 6 0 20.07 20.11 20.14

Al-8 of 13



SPORTON LAB.

e % FCC RF Test Report

Report No. : FG813035B

LTE Band 7 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
20 1 0 22.16 22.23 22.27
20 1 49 22.04 21.95 22.03
20 1 99 22.48 22.36 22.57
20 50 0 QPSK 21.19 21.21 21.31
20 50 24 21.23 21.23 21.38
20 50 50 21.27 21.25 21.46
20 100 0 21.27 21.26 21.40
20 1 0 21.43 21.54 21.57
20 1 49 21.22 21.27 21.56
20 1 99 21.64 21.62 21.88
20 50 0 16-QAM 20.16 20.15 20.24
20 50 24 20.16 20.15 20.31
20 50 50 20.22 20.17 20.39
20 100 0 20.17 20.19 20.30
20 1 0 21.13 21.11 21.15
20 1 49 20.96 20.97 20.92
20 1 99 20.95 20.94 20.98
20 50 0 64-QAM 19.84 19.76 19.77
20 50 24 19.72 19.68 19.70
20 50 50 19.66 19.67 19.64
20 100 0 19.79 19.74 19.78
15 1 0 22.09 22.08 22.21
15 1 37 21.81 21.75 22.00
15 1 74 22.29 22.21 22.44
15 36 0 QPSK 21.24 21.23 21.34
15 36 20 21.27 21.27 21.39
15 36 39 21.37 21.28 21.49
15 75 0 21.22 21.27 21.41
15 1 0 21.33 21.36 21.41
15 1 37 21.27 21.43 21.48
15 1 74 21.49 21.45 21.70
15 36 0 16-QAM 20.20 20.17 20.26
15 36 20 20.19 20.19 20.28
15 36 39 20.29 20.25 20.42
15 75 0 20.20 20.20 20.37
15 1 0 20.77 20.75 20.81
15 1 37 20.72 20.78 20.79
15 1 74 20.64 20.67 20.71
15 36 0 64-QAM 19.90 19.89 19.92
15 36 20 19.89 19.87 19.88
15 36 39 19.78 19.79 19.80
15 75 0 19.80 19.82 19.82

Al9of 13



SPORTON LAB.

e % FCC RF Test Report

Report No. : FG813035B

LTE Band 7 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
10 1 0 22.20 22.17 22.33
10 1 25 21.94 21.82 22.02
10 1 49 22.32 22.26 22.47
10 25 0 QPSK 21.18 21.26 21.39
10 25 12 21.18 21.21 21.39
10 25 25 21.24 21.28 21.44
10 50 0 21.22 21.26 21.45
10 1 0 21.48 21.43 21.61
10 1 25 21.38 21.18 21.38
10 1 49 21.55 21.57 21.72
10 25 0 16-QAM 20.15 20.20 20.33
10 25 12 20.15 20.19 20.35
10 25 25 20.19 20.21 20.41
10 50 0 20.15 20.19 20.40
10 1 0 20.81 20.78 20.83
10 1 25 20.74 20.72 20.75
10 1 49 20.82 20.80 20.76
10 25 0 64-QAM 19.70 19.68 19.71
10 25 12 19.69 19.66 19.67
10 25 25 19.61 19.63 19.60
10 50 0 19.62 19.60 19.65
5 1 0 22.28 22.27 22.47
5 1 12 21.84 21.68 22.09
5 1 24 22.27 22.30 22.53
5 12 0 QPSK 21.24 21.27 21.49
5 12 7 21.22 21.26 21.44
5 12 13 21.30 21.28 21.51
5 25 0 21.17 21.24 21.43
5 1 0 21.41 21.44 21.65
5 1 12 21.12 21.25 21.29
5 1 24 21.42 21.51 21.78
5 12 0 16-QAM 20.23 20.29 20.46
5 12 7 20.17 20.20 20.40
5 12 13 20.25 20.29 20.53
5 25 0 20.15 20.19 20.39
5 1 0 20.90 20.92 20.89
5 1 12 20.87 20.89 20.88
5 1 24 20.77 20.88 20.89
5 12 0 64-QAM 19.71 19.61 19.74
5 12 7 19.60 19.57 19.61
5 12 13 19.51 19.55 19.58
5 25 0 19.57 19.54 19.55
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SPORTON LAB.

e % FCC RF Test Report

Report No. : FG813035B

LTE Band 12 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 23.36 23.30 23.33
10 1 25 23.22 23.20 23.11
10 1 49 23.41 23.35 23.42
10 25 0 QPSK 22.33 22.32 22.33
10 25 12 22.35 22.31 22.32
10 25 25 22.36 22.34 22.37
10 50 0 22.36 22.29 22.33
10 1 0 22.43 22.54 22.54
10 1 25 22.34 22.26 22.34
10 1 49 22.48 22.58 22.69
10 25 0 16-QAM 21.29 21.25 21.28
10 25 12 21.29 21.27 21.26
10 25 25 21.32 21.29 21.29
10 50 0 21.29 21.23 21.25
10 1 0 22.10 22.08 22.12
10 1 25 22.02 21.99 22.00
10 1 49 22.05 22.10 22.08
10 25 0 64-QAM 21.18 21.13 21.19
10 25 12 21.01 21.00 21.06
10 25 25 21.04 21.08 21.00
10 50 0 21.00 21.02 21.03
5 1 0 23.35 23.31 23.27
5 1 12 22.89 23.01 22.77
5 1 24 23.32 23.34 23.33
5 12 0 QPSK 22.39 22.35 22.33
5 12 7 22.32 22.32 22.29
5 12 13 22.41 22.33 22.41
5 25 0 22.36 22.29 22.29
5 1 0 22.55 22.53 22.57
5 1 12 22.41 22.38 22.39
5 1 24 22.57 22.57 22.65
5 12 0 16-QAM 21.32 21.29 21.28
5 12 7 21.26 21.28 21.28
5 12 13 21.34 21.29 21.39
5 25 0 21.26 21.20 21.26
5 1 0 21.98 21.94 22.02
5 1 12 21.88 21.84 21.90
5 1 24 21.89 21.88 21.92
5 12 0 64-QAM 20.99 20.97 21.00
5 12 7 20.91 20.88 20.93
5 12 13 20.89 20.84 20.90
5 25 0 20.90 20.86 20.92

Al-110f 13



SPORTON LAB.

e % FCC RF Test Report

Report No. : FG813035B

LTE Band 12 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
3 1 0 23.36 23.26 23.29
3 1 8 23.40 23.31 23.33
3 1 14 23.38 23.24 23.34
3 8 0 QPSK 22.28 22.20 22.24
3 8 4 22.29 22.30 22.32
3 8 7 22.28 22.30 22.29
3 15 0 22.35 22.30 22.33
3 1 0 22.52 22.57 22.49
3 1 8 22.60 22.61 22.48
3 1 14 22.60 22.52 22.53
3 8 0 16-QAM 21.24 21.20 21.18
3 8 4 21.29 21.20 21.26
3 8 7 21.27 21.26 21.27
3 15 0 21.29 21.22 21.20
3 1 0 22.01 22.04 22.07
3 1 8 21.93 21.91 21.96
3 1 14 21.90 21.92 21.95
3 8 0 64-QAM 21.06 21.02 21.07
3 8 4 20.98 20.95 20.94
3 8 7 20.92 20.97 20.90
3 15 0 20.90 20.94 20.95

1.4 1 0 23.34 23.30 23.32
1.4 1 3 23.29 23.21 23.15
1.4 1 5 23.34 23.32 23.31
1.4 3 0 QPSK 23.28 23.21 23.25
1.4 3 1 23.17 23.11 23.11
1.4 3 3 23.26 23.18 23.18
1.4 6 0 22.20 22.21 22.21
1.4 1 0 22.61 22.55 22.57
1.4 1 3 22.32 22.37 22.45
1.4 1 5 22.68 22.63 22.61
1.4 3 0 16-QAM 22.36 22.29 22.25
1.4 3 1 22.24 22.16 22.20
1.4 3 3 22.24 22.19 22.29
1.4 6 0 21.26 21.27 21.21
1.4 1 0 22.03 22.00 22.09
1.4 1 3 22.00 21.99 22.02
1.4 1 5 21.98 21.96 21.97
1.4 3 0 64-QAM 21.99 21.98 21.95
1.4 3 1 21.88 21.87 21.90
1.4 3 3 21.87 21.90 21.88
1.4 6 0 21.10 21.12 21.13
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SPORTON LAB.

e % FCC RF Test Report

Report No. : FG813035B

LTE Band 17 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
10 1 0 23.21 23.18 23.18
10 1 25 23.13 22.96 23.21
10 1 49 23.26 23.37 23.31
10 25 0 QPSK 22.22 22.24 22.25
10 25 12 22.27 22.28 22.26
10 25 25 22.25 22.31 22.30
10 50 0 22.27 22.26 22.25
10 1 0 22.39 22.37 22.35
10 1 25 21.93 21.98 22.15
10 1 49 22.44 22.50 22.57
10 25 0 16-QAM 21.18 21.21 21.19
10 25 12 21.18 21.18 21.17
10 25 25 21.19 21.24 21.26
10 50 0 21.19 21.20 21.17
10 1 0 22.11 22.14 22.10
10 1 25 21.95 21.94 21.91
10 1 49 21.98 21.97 21.92
10 25 0 64-QAM 20.93 20.91 20.89
10 25 12 20.79 20.86 20.77
10 25 25 20.83 20.88 20.85
10 50 0 20.84 20.83 20.80
5 1 0 23.31 23.26 23.28
5 1 12 23.31 23.11 22.86
5 1 24 23.33 23.30 23.30
5 12 0 QPSK 22.33 22.33 22.32
5 12 7 22.29 22.30 22.34
5 12 13 22.34 22.35 22.39
5 25 0 22.28 22.21 22.26
5 1 0 22.52 22.44 22.48
5 1 12 21.69 22.24 22.33
5 1 24 22.50 22.43 22.54
5 12 0 16-QAM 21.33 21.29 21.29
5 12 7 21.20 21.31 21.28
5 12 13 21.30 21.30 21.36
5 25 0 21.23 21.20 21.21
5 1 0 21.92 21.97 21.90
5 1 12 21.88 21.87 21.83
5 1 24 21.82 21.89 21.79
5 12 0 64-QAM 20.85 20.88 20.82
5 12 7 20.87 20.89 20.88
5 12 13 20.80 20.81 20.82
5 25 0 20.83 20.85 20.84
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SPORTON LAB.

e % FCC RF Test Report

Report No. : FG813035B

<For Down Antenna>

LTE Band 2 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
20 1 0 22.97 23.02 23.13
20 1 49 22.75 22.42 22.74
20 1 99 22.96 23.01 23.12
20 50 0 QPSK 21.95 21.96 22.00
20 50 24 21.97 21.97 21.99
20 50 50 21.98 21.98 22.04
20 100 0 21.98 22.01 22.04
20 1 0 22.19 22.24 22.25
20 1 49 21.98 22.08 22.04
20 1 99 22.10 22.29 22.27
20 50 0 16-QAM 20.92 20.94 20.97
20 50 24 20.89 20.92 20.96
20 50 50 20.91 20.93 20.96
20 100 0 20.88 20.96 21.01
20 1 0 21.01 21.04 20.98
20 1 49 20.65 20.72 20.75
20 1 99 20.91 20.99 21.01
20 50 0 64-QAM 19.89 19.87 19.88
20 50 24 19.80 19.82 19.83
20 50 50 19.85 19.82 19.88
20 100 0 19.89 19.85 19.89
15 1 0 22.86 22.96 22.95
15 1 37 22.65 22.67 22.58
15 1 74 22.86 22.90 22.92
15 36 0 QPSK 21.96 22.05 22.03
15 36 20 21.98 22.04 22.03
15 36 39 22.01 22.06 22.04
15 75 0 21.95 21.98 22.03
15 1 0 22.14 22.13 22.16
15 1 37 21.63 21.61 21.75
15 1 74 22.10 22.17 22.11
15 36 0 16-QAM 20.93 20.98 20.96
15 36 20 20.95 21.00 21.01
15 36 39 20.94 20.96 21.00
15 75 0 20.90 20.97 20.98
15 1 0 21.05 21.02 21.06
15 1 37 20.62 20.60 20.65
15 1 74 20.84 20.86 20.89
15 36 0 64-QAM 19.81 19.88 19.89
15 36 20 19.89 19.86 19.92
15 36 39 19.95 19.90 19.92
15 75 0 19.83 19.85 19.81

A2-10f 13



swonon s, FCC RF Test Report Report No. : FG813035B
LTE Band 2 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
10 1 0 22.92 23.06 23.11
10 1 25 22.73 22.75 22.95
10 1 49 22.99 23.01 23.06
10 25 0 QPSK 21.90 22.03 22.06
10 25 12 21.90 22.03 22.10
10 25 25 22.01 22.02 22.08
10 50 0 21.93 22.01 22.03
10 1 0 22.13 22.16 22.18
10 1 25 22.03 22.07 22.15
10 1 49 22.12 22.16 22.21
10 25 0 16-QAM 20.88 21.01 20.99
10 25 12 20.87 21.01 21.03
10 25 25 20.91 20.97 21.00
10 50 0 20.86 20.93 20.96
10 1 0 21.05 21.06 21.08
10 1 25 20.71 20.74 20.71
10 1 49 21.00 21.04 21.01
10 25 0 64-QAM 19.81 19.89 19.81
10 25 12 19.66 19.83 19.80
10 25 25 19.85 19.90 19.95
10 50 0 19.72 19.83 19.77
5 1 0 22.91 23.08 23.11
5 1 12 22.41 22.74 22.94
5 1 24 22.93 23.07 23.10
5 12 0 QPSK 21.96 22.10 22.14
5 12 7 21.91 22.00 22.03
5 12 13 21.94 22.12 22.11
5 25 0 21.89 22.00 22.06
5 1 0 22.15 22.21 22.29
5 1 12 22.16 22.04 21.99
5 1 24 22.15 22.22 22.27
5 12 0 16-QAM 20.96 21.04 21.07
5 12 7 20.85 21.00 21.03
5 12 13 20.94 21.04 21.08
5 25 0 20.84 20.96 20.97
5 1 0 21.08 21.01 21.10
5 1 12 20.69 20.64 20.77
5 1 24 21.02 21.07 21.08
5 12 0 64-QAM 19.92 19.89 19.95
5 12 7 19.81 19.84 19.88
5 12 13 19.90 19.95 19.96
5 25 0 19.92 19.86 19.92

A2-2of 13



SPORTON LAB.

e % FCC RF Test Report

Report No. : FG813035B

LTE Band 2 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
3 1 0 22.91 23.06 23.06
3 1 8 22.89 23.04 23.06
3 1 14 22.92 23.06 23.07
3 8 0 QPSK 21.87 21.98 21.96
3 8 4 21.85 21.98 21.95
3 8 7 21.86 22.01 22.05
3 15 0 21.90 22.00 22.05
3 1 0 22.10 22.24 22.23
3 1 8 22.13 22.25 22.29
3 1 14 22.04 22.26 22.26
3 8 0 16-QAM 20.79 20.96 20.95
3 8 4 20.82 20.97 21.00
3 8 7 20.88 20.97 20.98
3 15 0 20.86 20.96 20.96
3 1 0 21.05 21.08 21.20
3 1 8 21.01 21.06 21.18
3 1 14 21.05 21.10 21.15
3 8 0 64-QAM 19.88 19.81 19.85
3 8 4 19.85 19.83 19.89
3 8 7 19.82 19.80 19.77
3 15 0 19.85 19.84 19.88

1.4 1 0 22.91 23.02 23.04
1.4 1 3 22.64 22.80 22.75
1.4 1 5 22.93 23.03 23.04
1.4 3 0 QPSK 22.79 22.96 22.87
1.4 3 1 22.80 22.92 22.93
1.4 3 3 22.74 22.90 23.03
1.4 6 0 21.86 21.90 21.98
1.4 1 0 22.12 22.29 22.29
1.4 1 3 22.08 22.02 22.12
1.4 1 5 22.18 22.28 22.26
1.4 3 0 16-QAM 21.77 21.89 21.91
1.4 3 1 21.78 21.88 21.92
1.4 3 3 21.85 21.94 22.01
1.4 6 0 20.84 20.97 21.00
1.4 1 0 21.05 21.08 21.05
1.4 1 3 20.77 20.81 20.80
1.4 1 5 21.01 21.05 21.03
1.4 3 0 64-QAM 20.85 20.89 20.81
1.4 3 1 20.71 20.76 20.75
1.4 3 3 20.82 20.83 20.81
1.4 6 0 19.70 19.76 19.72

A2-30f 13



SPORTON LAB.
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Report No. : FG813035B

LTE Band 4 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
20 1 0 23.11 23.29 23.30
20 1 49 22.46 22.62 22.64
20 1 99 22.87 22.92 22.93
20 50 0 QPSK 21.97 21.99 21.98
20 50 24 21.88 21.91 21.90
20 50 50 21.88 21.95 21.90
20 100 0 21.91 21.92 21.97
20 1 0 22.21 22.24 22.28
20 1 49 21.75 21.92 21.93
20 1 99 22.16 22.10 22.14
20 50 0 16-QAM 20.92 20.90 20.94
20 50 24 20.84 20.89 20.86
20 50 50 20.86 20.85 20.88
20 100 0 20.84 20.87 20.88
20 1 0 21.05 21.19 21.22
20 1 49 20.88 20.90 20.95
20 1 99 21.11 21.13 21.25
20 50 0 64-QAM 19.88 19.91 19.95
20 50 24 19.81 19.86 19.89
20 50 50 19.85 19.90 19.92
20 100 0 19.90 19.91 19.92
15 1 0 22.97 22.92 22.88
15 1 37 22.49 22.68 22.72
15 1 74 22.83 22.89 22.77
15 36 0 QPSK 21.97 21.99 21.96
15 36 20 21.89 21.98 21.91
15 36 39 21.94 21.97 21.91
15 75 0 21.93 21.92 21.92
15 1 0 22.20 22.14 22.26
15 1 37 21.99 21.80 21.66
15 1 74 22.06 22.10 22.08
15 36 0 16-QAM 20.94 20.94 20.92
15 36 20 20.88 20.88 20.87
15 36 39 20.89 20.92 20.85
15 75 0 20.86 20.88 20.87
15 1 0 21.01 21.04 21.02
15 1 37 21.26 21.24 21.23
15 1 74 21.01 21.03 21.00
15 36 0 64-QAM 19.88 19.93 19.88
15 36 20 19.85 19.88 19.89
15 36 39 19.82 19.89 19.95
15 75 0 19.80 19.86 19.90
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Report No. : FG813035B

LTE Band 4 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
10 1 0 22.99 22.95 22.97
10 1 25 22.59 22.77 22.74
10 1 49 22.88 22.94 22.89
10 25 0 QPSK 21.91 21.96 21.90
10 25 12 21.89 21.93 21.91
10 25 25 21.92 21.95 21.95
10 50 0 22.19 22.16 22.20
10 1 0 21.69 21.66 21.70
10 1 25 21.41 21.58 21.53
10 1 49 21.62 21.70 21.60
10 25 0 16-QAM 20.89 20.92 20.90
10 25 12 20.84 20.88 20.85
10 25 25 20.84 20.91 20.84
10 50 0 20.88 20.88 20.86
10 1 0 21.05 21.00 21.02
10 1 25 20.71 20.76 20.75
10 1 49 21.03 21.05 21.02
10 25 0 64-QAM 19.85 19.86 19.88
10 25 12 19.81 19.83 19.93
10 25 25 19.81 19.84 19.95
10 50 0 19.80 19.82 19.91
5 1 0 23.01 23.02 23.01
5 1 12 22.66 22.68 22.48
5 1 24 22.99 22.95 23.01
5 12 0 QPSK 22.05 22.06 22.05
5 12 7 21.99 21.97 21.93
5 12 13 21.99 22.03 21.99
5 25 0 21.94 21.95 21.91
5 1 0 22.29 22.23 22.22
5 1 12 21.66 21.73 21.67
5 1 24 22.14 22.16 22.23
5 12 0 16-QAM 21.01 20.99 20.99
5 12 7 20.92 20.93 20.90
5 12 13 20.93 20.98 20.96
5 25 0 20.91 20.91 20.90
5 1 0 20.99 20.98 20.95
5 1 12 20.51 20.54 20.55
5 1 24 21.11 21.08 21.06
5 12 0 64-QAM 19.95 19.90 19.92
5 12 7 19.81 19.83 19.81
5 12 13 19.90 19.92 19.95
5 25 0 19.80 19.84 19.85
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LTE Band 4 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
3 1 0 23.08 23.05 23.03
3 1 8 23.09 23.04 23.05
3 1 14 23.01 23.05 23.03
3 8 0 QPSK 21.98 21.94 21.93
3 8 4 21.96 21.96 21.94
3 8 7 21.95 21.95 21.90
3 15 0 22.02 21.98 21.94
3 1 0 22.20 22.25 22.20
3 1 8 22.26 22.26 22.23
3 1 14 22.26 22.28 22.27
3 8 0 16-QAM 20.92 20.90 20.86
3 8 4 20.93 20.96 20.92
3 8 7 20.92 20.91 20.93
3 15 0 20.95 20.95 20.89
3 1 0 21.06 21.00 21.06
3 1 8 21.01 21.04 21.01
3 1 14 21.05 21.08 21.05
3 8 0 64-QAM 19.71 19.79 19.75
3 8 4 19.75 19.76 19.71
3 8 7 19.81 19.84 19.80
3 15 0 19.80 19.83 19.78

1.4 1 0 23.03 23.02 23.01
1.4 1 3 22.70 22.83 22.81
1.4 1 5 23.03 23.03 22.99
1.4 3 0 QPSK 22.95 22.93 22.89
1.4 3 1 22.88 22.85 22.89
1.4 3 3 22.92 22.90 22.91
1.4 6 0 21.93 21.92 21.92
1.4 1 0 22.25 22.31 22.22
1.4 1 3 21.93 22.09 21.94
1.4 1 5 22.27 22.23 22.29
1.4 3 0 16-QAM 21.93 21.95 21.87
1.4 3 1 21.90 21.83 21.81
1.4 3 3 21.99 21.96 21.95
1.4 6 0 20.86 20.86 20.90
1.4 1 0 21.01 21.04 20.98
1.4 1 3 20.70 20.74 20.71
1.4 1 5 20.95 20.97 20.93
1.4 3 0 64-QAM 20.92 20.95 20.91
1.4 3 1 20.75 20.78 20.71
1.4 3 3 20.71 20.79 20.68
1.4 6 0 19.77 19.81 19.68
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_seomron iag
LTE Band 5 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 22.33 22.44 22.35
10 1 25 22.22 22.07 22.11
10 1 49 22.32 22.39 22.32
10 25 0 QPSK 21.40 21.41 21.37
10 25 12 21.40 21.37 21.37
10 25 25 21.45 21.43 21.38
10 50 0 21.39 21.39 21.39
10 1 0 21.64 21.64 21.61
10 1 25 21.28 21.43 21.47
10 1 49 21.68 21.64 21.63
10 25 0 16-QAM 20.33 20.33 20.27
10 25 12 20.38 20.32 20.32
10 25 25 20.40 20.36 20.32
10 50 0 20.36 20.34 20.30
10 1 0 20.41 20.45 20.00
10 1 25 20.31 20.38 20.32
10 1 49 20.51 20.56 20.52
10 25 0 64-QAM 19.35 19.30 19.38
10 25 12 19.28 19.27 19.39
10 25 25 19.35 19.31 19.29
10 50 0 19.20 19.25 19.21
5 1 0 22.39 22.43 22.39
5 1 12 22.09 22.03 22.15
5 1 24 22.43 22.40 22.39
5 12 0 QPSK 21.41 21.46 21.42
5 12 7 21.34 21.40 21.35
5 12 13 21.45 21.47 21.44
5 25 0 21.37 21.37 21.37
5 1 0 21.62 21.64 21.64
5 1 12 21.36 21.33 21.27
5 1 24 21.60 21.62 21.66
5 12 0 16-QAM 20.45 20.42 20.39
5 12 7 20.35 20.35 20.31
5 12 13 20.44 20.40 20.41
5 25 0 20.32 20.30 20.32
5 1 0 20.51 20.57 20.48
5 1 12 19.92 19.94 19.96
5 1 24 20.45 20.49 20.41
5 12 0 64-QAM 19.39 19.36 19.35
5 12 7 19.25 19.30 19.32
5 12 13 19.21 19.28 19.30
5 25 0 19.19 19.27 19.22
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LTE Band 5 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
3 1 0 22.34 22.43 22.41
3 1 8 22.37 22.40 22.42
3 1 14 22.42 22.42 22.42
3 8 0 QPSK 21.31 21.38 21.32
3 8 4 21.30 21.33 21.37
3 8 7 21.39 21.43 21.34
3 15 0 21.42 21.41 21.40
3 1 0 21.58 21.58 21.52
3 1 8 21.60 21.62 21.51
3 1 14 21.61 21.62 21.55
3 8 0 16-QAM 20.31 20.40 20.30
3 8 4 20.26 20.36 20.33
3 8 7 20.29 20.28 20.30
3 15 0 20.34 20.35 20.33
3 1 0 20.41 20.53 20.55
3 1 8 20.45 20.53 20.49
3 1 14 20.49 20.53 20.48
3 8 0 64-QAM 20.48 20.42 20.41
3 8 4 20.32 20.33 20.35
3 8 7 20.21 20.25 20.36
3 15 0 19.28 19.30 19.55

1.4 1 0 22.34 22.40 22.38
1.4 1 3 22.28 22.24 22.32
1.4 1 5 22.38 22.39 22.34
1.4 3 0 QPSK 22.16 22.30 22.33
1.4 3 1 22.16 22.23 22.08
1.4 3 3 22.18 22.20 22.20
1.4 6 0 21.35 21.42 21.37
1.4 1 0 21.49 21.56 21.55
1.4 1 3 21.31 21.30 21.32
1.4 1 5 21.56 21.63 21.51
1.4 3 0 16-QAM 21.26 21.34 21.27
1.4 3 1 21.33 21.29 21.19
1.4 3 3 21.30 21.27 21.28
1.4 6 0 20.33 20.31 20.33
1.4 1 0 20.41 20.48 20.42
1.4 1 3 20.09 20.18 20.15
1.4 1 5 20.22 20.50 20.48
1.4 3 0 64-QAM 20.41 20.43 20.41
1.4 3 1 20.29 20.28 20.21
1.4 3 3 20.33 20.28 20.29
1.4 6 0 19.29 19.26 19.21
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LTE Band 7 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
20 1 0 22.12 22.16 22.27
20 1 49 22.04 22.26 22.31
20 1 99 22.27 22.38 22.45
20 50 0 QPSK 21.18 21.40 21.45
20 50 24 21.23 21.33 21.41
20 50 50 21.24 21.36 21.46
20 100 0 21.29 21.41 21.43
20 1 0 21.38 21.41 21.45
20 1 49 21.32 21.39 21.44
20 1 99 21.37 21.39 21.49
20 50 0 16-QAM 20.14 20.28 20.42
20 50 24 20.14 20.30 20.49
20 50 50 20.22 20.31 20.41
20 100 0 20.13 20.29 20.47
20 1 0 20.55 20.69 20.71
20 1 49 20.55 20.59 20.51
20 1 99 20.68 20.71 20.68
20 50 0 64-QAM 19.38 19.40 19.45
20 50 24 19.34 19.35 19.32
20 50 50 19.40 19.43 19.40
20 100 0 19.32 19.36 19.31
15 1 0 21.56 22.18 22.38
15 1 37 21.79 21.72 22.32
15 1 74 22.25 22.36 22.37
15 36 0 QPSK 21.25 21.35 21.42
15 36 20 21.27 21.39 21.43
15 36 39 21.33 21.43 21.43
15 75 0 21.22 21.38 21.47
15 1 0 21.35 21.43 21.43
15 1 37 20.80 21.17 21.37
15 1 74 21.48 21.43 21.42
15 36 0 16-QAM 20.19 20.28 20.49
15 36 20 20.19 20.33 20.49
15 36 39 20.32 20.34 20.36
15 75 0 20.20 20.32 20.49
15 1 0 20.40 20.46 20.41
15 1 37 20.48 20.51 20.44
15 1 74 20.60 20.65 20.61
15 36 0 64-QAM 19.38 19.40 19.38
15 36 20 19.40 19.42 19.40
15 36 39 19.38 19.44 19.41
15 75 0 19.31 19.37 19.32
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LTE Band 7 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
10 1 0 22.13 22.26 22.39
10 1 25 22.04 22.21 22.31
10 1 49 22.29 22.38 22.43
10 25 0 QPSK 21.18 21.40 21.46
10 25 12 21.19 21.39 21.43
10 25 25 21.24 21.38 21.44
10 50 0 21.19 21.38 21.43
10 1 0 21.38 21.31 21.43
10 1 25 21.32 21.39 21.44
10 1 49 21.47 21.39 21.42
10 25 0 16-QAM 20.14 20.28 20.42
10 25 12 20.14 20.30 20.49
10 25 25 20.22 20.31 20.41
10 50 0 20.13 20.29 20.47
10 1 0 20.51 20.54 20.52
10 1 25 20.32 20.34 20.31
10 1 49 20.61 20.63 20.62
10 25 0 64-QAM 19.35 19.40 19.38
10 25 12 19.30 19.33 19.30
10 25 25 19.38 19.42 19.35
10 50 0 19.31 19.39 19.32
5 1 0 22.23 22.35 22.37
5 1 12 21.97 21.69 22.22
5 1 24 22.26 22.40 22.42
5 12 0 QPSK 21.25 21.44 21.44
5 12 7 21.24 21.39 21.42
5 12 13 21.30 21.45 21.46
5 25 0 21.19 21.36 21.42
5 1 0 21.48 21.42 21.48
5 1 12 21.16 21.14 21.42
5 1 24 21.49 21.45 21.48
5 12 0 16-QAM 20.24 20.36 20.40
5 12 7 20.18 20.32 20.47
5 12 13 20.26 20.36 20.44
5 25 0 20.15 20.30 20.33
5 1 0 20.71 20.64 20.72
5 1 12 20.25 20.20 20.25
5 1 24 20.73 20.75 20.76
5 12 0 64-QAM 19.40 19.44 19.45
5 12 7 19.35 19.39 19.40
5 12 13 19.45 19.41 19.42
5 25 0 19.31 19.36 19.37
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LTE Band 12 Maximum Average Power [dBm]

BW [MHz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 23.39 23.38 23.37
10 1 25 23.29 23.30 23.27
10 1 49 23.51 23.42 23.58
10 25 0 QPSK 22.39 22.34 22.40
10 25 12 22.41 22.38 22.38
10 25 25 22.42 22.41 22.45
10 50 0 22.34 22.35 22.37
10 1 0 22.52 22.50 22.52
10 1 25 22.35 22.41 22.41
10 1 49 22.57 22.51 22.53
10 25 0 16-QAM 21.35 21.33 21.32
10 25 12 21.32 21.35 21.33
10 25 25 21.33 21.35 21.41
10 50 0 21.34 21.33 21.33
10 1 0 21.60 21.62 21.55
10 1 25 21.38 21.50 21.48
10 1 49 21.80 21.82 21.80
10 25 0 64-QAM 20.35 20.47 20.35
10 25 12 20.51 20.53 20.48
10 25 25 20.51 20.53 20.48
10 50 0 20.48 20.51 20.47
5 1 0 23.52 23.38 23.33
5 1 12 23.12 22.91 22.68
5 1 24 23.47 23.47 23.42
5 12 0 QPSK 22.48 22.42 22.40
5 12 7 22.44 22.43 22.37
5 12 13 22.51 22.43 22.48
5 25 0 22.44 22.38 22.38
5 1 0 22.58 22.53 22.51
5 1 12 22.30 22.38 22.18
5 1 24 22.54 22.62 22.52
5 12 0 16-QAM 21.47 21.45 21.34
5 12 7 21.40 21.42 21.34
5 12 13 21.47 21.42 21.45
5 25 0 21.36 21.34 21.37
5 1 0 21.55 21.68 21.52
5 1 12 21.32 21.35 21.39
5 1 24 21.70 21.73 21.80
5 12 0 64-QAM 20.50 20.57 20.52
5 12 7 20.38 20.50 20.55
5 12 13 20.51 20.53 20.41
5 25 0 20.45 20.47 20.41

A2-110f 13



SPORTON LAB.

e % FCC RF Test Report

Report No. : FG813035B

LTE Band 12 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
3 1 0 23.44 23.34 23.42
3 1 8 23.44 23.43 23.43
3 1 14 23.39 23.37 23.45
3 8 0 QPSK 22.46 22.40 22.38
3 8 4 22.33 22.42 22.40
3 8 7 22.39 22.40 22.43
3 15 0 22.40 22.38 22.38
3 1 0 22.52 22.56 22.57
3 1 8 22.63 22.64 22.60
3 1 14 22.57 22.57 22.56
3 8 0 16-QAM 21.34 21.31 21.32
3 8 4 21.35 21.42 21.41
3 8 7 21.35 21.38 21.34
3 15 0 21.37 21.37 21.35
3 1 0 21.70 21.78 21.68
3 1 8 21.30 21.33 21.30
3 1 14 21.80 21.81 21.75
3 8 0 64-QAM 20.48 20.50 20.41
3 8 4 20.32 20.40 20.32
3 8 7 20.41 20.44 20.49
3 15 0 20.45 20.48 20.41

1.4 1 0 23.39 23.37 23.46
1.4 1 3 23.13 23.19 23.26
1.4 1 5 23.43 23.44 23.46
1.4 3 0 QPSK 23.27 23.31 23.31
1.4 3 1 23.08 23.06 23.05
1.4 3 3 23.26 23.30 23.29
1.4 6 0 22.40 22.43 22.38
1.4 1 0 22.64 22.63 22.68
1.4 1 3 22.31 22.46 22.30
1.4 1 5 22.61 22.65 22.69
1.4 3 0 16-QAM 22.32 22.43 22.31
1.4 3 1 22.22 22.31 22.25
1.4 3 3 22.39 22.32 22.36
1.4 6 0 21.41 21.36 21.36
1.4 1 0 21.60 21.62 21.55
1.4 1 3 21.61 21.68 21.69
1.4 1 5 21.65 21.71 21.65
1.4 3 0 64-QAM 21.60 21.63 21.68
1.4 3 1 21.61 21.65 21.69
1.4 3 3 21.41 21.44 21.49
1.4 6 0 20.35 20.51 20.50
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LTE Band 17 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset Mod Lowest Middle Highest
10 1 0 23.25 23.35 23.29
10 1 25 23.18 23.11 23.28
10 1 49 23.36 23.38 23.45
10 25 0 QPSK 22.35 22.31 22.36
10 25 12 22.34 22.37 22.36
10 25 25 22.37 22.38 22.40
10 50 0 22.36 22.35 22.36
10 1 0 22.60 22.52 22.43
10 1 25 22.40 22.25 22.36
10 1 49 22.57 22.64 22.58
10 25 0 16-QAM 21.28 21.24 21.26
10 25 12 21.30 21.25 21.27
10 25 25 21.30 21.33 21.33
10 50 0 21.29 21.28 21.30
10 1 0 21.61 21.64 21.55
10 1 25 21.45 21.47 21.41
10 1 49 21.50 21.59 21.55
10 25 0 64-QAM 20.48 20.52 20.59
10 25 12 20.41 20.47 20.42
10 25 25 20.50 20.52 20.38
10 50 0 20.48 20.51 20.59
5 1 0 23.35 23.31 23.36
5 1 12 22.96 22.81 23.00
5 1 24 23.35 23.34 23.39
5 12 0 QPSK 22.45 22.42 22.43
5 12 7 22.34 22.37 22.43
5 12 13 22.38 22.45 22.49
5 25 0 22.39 22.37 22.40
5 1 0 22.57 22.52 22.61
5 1 12 22.14 22.38 22.21
5 1 24 22.61 22.56 22.59
5 12 0 16-QAM 21.39 21.35 21.39
5 12 7 21.32 21.32 21.33
5 12 13 21.39 21.40 21.44
5 25 0 21.28 21.30 21.32
5 1 0 21.55 21.67 21.51
5 1 12 21.21 21.28 21.29
5 1 24 21.60 21.68 21.55
5 12 0 64-QAM 20.32 20.55 20.49
5 12 7 20.42 20.47 20.38
5 12 13 20.51 20.56 20.44
5 25 0 20.38 20.46 20.41
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A3. LTE Band 2

<For Up Antenna>

Peak-to-Average Ratio

Mode LTE Band 2 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 4.35 4.78 5.13 5.62
Middle CH 3.74 4.93 4.61 5.65 PASS
Highest CH 4.32 4.70 5.07 5.48
Mode LTE Band 2 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.42 5.74
Middle CH 5.39 5.77 PASS
Highest CH 5.51 5.51
SPORTON INTERNATIONAL INC. Page Number : A3-10f 118
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LTE Band 2 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Lovel 20,00 cim  Offset 16,60 o6 Ref Lovel 20,00 cim  Offset 16,60 o6
b Att 30d8 AQT 2 ms @ RBW 20 MHz b At 30d8 AQT 2 ms @ RBW 20 Mz
@152 view @152 view
=
a1 = a1 —
00 00
i
i .7
15 1 15
: !
{ \
iE ! iE 4
i
e \
1E i 1E F
CF 1.86 GHz - - Mean Py + 20,00 4B CF 1.86 GHz _ - Mean Pwr + 20.00 3B
G y ¢ e Distril Function Samples: 130000 G y ¢ e Distril Function Samples: 130000/
Mgan | Peak | Crast | 10% | 1% | oaee | o018 | Mgan | Peak | Crast | 10% | 1% I 0.1% | o0.01% |
Trace 1 | 2076 dBm 26,00 dhm 522 da .45 6B 39148 4,35 0B .46 0B Trace 1 | 2140 dBm 26,67 dhm 5 45 da 2.3 48 4.0 d8 4.7 48 5 dé
—_— —_—
J ] PO e J J W e

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum
Ref Lovel 20,00 cBm  Offset 16,60 Ref Lovel 20,00 cBm  Offset 16
e art d0ds  AQT 2 ms & RBW 20 MHz e art d0ds  AQT & RBW 20 Mz
@152 view @152 view
a1 = a1 _
00 - 00
f X
| %
154 4 154
1 |‘ 1
| .‘\I
1E i 1E ‘\‘
3 i
{
1E = 1E !
CF 1.8 GHz - - Mean Py + 20,00 4B CF 1.8 GHz - Mean Pwr + 20.00 3B
G Function Bamples: 130000 Function Samplas: 130000
| Crost | | 10% [ | Crost | 0% | 10% |
Trace 1 .55 da 33348 5,64 d8 2.3 48 4,12 d&
L=

Highest Channel / 1RB

Highest Channel / Full RB

J | [ R

Spectrum
Ref Lovel 20,00 cim  Offset 16,60 o6 Ref Lovel 20,00 cim  Offset 16,60 oF
e art 08 AQT 2 ms @ RBW 20 MKz e art 08 AQT 2 ms @ RBW 20 Mz
@152 view @152 view
153 = 153 =
00 00
1E4 \ 1E4 L
| Ly
\
1E 1E L
T
\ \
1E + 1E
| L
{
) |
CF 1.9 GHz - - Mean Py + 20,00 4B CF 1.9 GHz - Mean Pwr + 20.00 4B
G y ¢ e Distril Function Bamples: 130000 G y ¢ e Distril Function
Mean | Peak | Crost | 0% | 10% | oame | opoise | Mean | Peak | Crost | | |
Trace 1 | 2106 dBm | 2567 dem 461 d8 2.32 6B 3.80 4B .32 0B 549 4B Trace 1 | 2186 dBm 27,35 dbm 547 da 4,00 d&
—_— —_—

J
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LTE Band 2 / 20MHz / 16QAM
Lowest Channel / 1RB Lowest Channel / Full RB

) A N
Ref Lovel 20,00 cim  Offset 16,60 o6 Ref Lovel 20,00 cim  Offset 16,60 o6
b Att 30d8 AQT 2 ms @ RBW 20 MHz b Att 30d8 AQT 2 ms @ RBW 20 Mz
@152 view @152 view
g : 2
00 + 00
5
1Ed - 1E4 -
i 1
iE i iE v
i
i
1€ * 1E ‘
|
CF 1.86 GHz - Mean Py + 20,00 4B CF 1.86 GHz - Mean Pwr + 20.00 3B
G y ¢ e Distril Function Samples: 130000 G y ¢ e Distril Function Samples: 130000/
Mgan | Peak | Crast | 10% | 1% | oaee | o018 | Mgan | Peak | Crast | 10% | 1% I 0.1% | o0.01% |
Trace 1 | 2004 dBm 26,72 dhm 5,68 da .84 6B 5.55 dB BEE 5.39 g8 Trace 1 | 2033 gBm 6,52 dbm 5.59 da 2.96 48 4.70 d& 562 d 6.20 08
—_— —_—
J ] [ J ] [T

Middle Channel / 1RB Middle Channel / Full RB

Spectrum Spectrum
Ref Lovel 20,00 cBm  Offset 16,60 Ref Lovel 20,00 cBm  Offset 16
e art d0ds  AQT 2 ms & RBW 20 MHz e art 08 AQT - RBW 20 Mz
@152 view @152 view
< a1
‘\
00 00
LY
\
14 1E4 :
5 X
|
[ \
1E 1E
1E \ 1E
|
CF 1.8 GHz - - Mean Py + 20,00 4B CF 1.8 GHz - Mean Pwr + 20.00 3B
G y € e Distril Function Samples: 130000 G y € Function Bamples: 130000
Mean | Peak | Crost | | 10% [ oame | poise | Mean | | | 0% | 10% | | o1 |
Trace 1 | 2011 dBm 2521 dem 5.10 da d +.00 4B 4 58148 Trace 1 | 20,57 dém 55 da 2.90 d8 4,64 d8
— T —_—
J J 0 J J W e

Highest Channel / 1RB Highest Channel / Full RB

Spectrum Spectrum
Ref Lovel 20,00 cim  Offset 16,60 o6 Ref Lovel 20,00 cim  Offset 16,60 oF
e art 08 AQT 2 ms @ RBW 20 MKz 08 AQT 2 ms @ RBW 20 Mz
(@152 view (@152 view
00 00
5 \
| \
1E- | 1E-
{ \
1E ‘ 1E
\ \
1E o 1E .
1
. U - A . 1 [ ¥ L L
CF 1.9 GHz ean Pwr_+ 20.00 diy CF 1.9 GHz Mean Pwr + 20.00 3B
G y ¢ e Distril Function 3 G y ¢ e O
Mean | Peak | Crost | 0% | 10% [ | | 0% | 10% |
Trace 1 | 2028 dBm 6,25 dhm 597 da 2.87 6B 4,67 4B 2.9 d8 161 d8
—_—

J
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LTE Band 2 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Lovel 20,00 cim  Offset 16,60 o6 Ref Lovel 20,00 cim  Offset 16,60 o6
b Att 30d8 AQT 2 ms @ RBW 20 MHz b Att 30d8 AQT 2 ms @ RBW 20 Mz
@152 view @152 view
a1 = a1 =
00 00
By 4

\ Y
1E4 1E4

i

| \
1E T 1E ;i

% 1

|
1E - 1E -
| !
CF 1.86 GHz — Mean Py + 20,00 4B CF 1.86 GHz - Mean Pwr + 20.00 3B
G y € e 0 Function Samples: 130000 G y ¢ e Distril Function Bamples: 130000
Mgan | Peak | Crast | 10% | 1% | oaee | oo1ee | Mgan | | Crast | 10% | 1% I 0.1% | o0.01% |
Trace 1 | 16,05 dem 2512 dém 6.07 da .84 6B .75 4B = 2 ol 55708 Trace 1 | 19,26 dém 5.94 da 3.01 dB 4.914d8 57448 i
— —_—
J [ ] —

Middle Channel / 1RB

Middle Channel / Full RB

J

Spectrum Spectrum
Ref Lovel 20,00 cBm  Offset 16,60 Ref Lovel 20,00 cim
e art d0ds  AQT 2 ms & RBW 20 MHz e art 08 AQT - RBW 20 Mz
@152 view @152 view
a1 s a1 =
00 - 00
|
1E4 L 1E4
|
4
1E T 1E \
| {
1E 1E |
CF 1.8 GHz — Mean Py + 20,00 4B CF 1.8 GHz - Mean Pwr + 20.00 3B
G y € e 0 Function Samples: 130000 G y € e Distril Function Bamples: 130000
| Peak | Crost | 0% | 10% [ 1% | Megan | Peak | st | 0% | 10% | | o1 |
Trace 1 | 18.81 dBm 24 30 dem 5 43 da 2.90 6B .70 4B & Trace 1 | 19.49 dBm 6,01 dbm da 2.9 d8 3.75 da
¥

i
J

Highest Channel / 1RB

Highest Channel / Full RB

J

Spectrum Spectrum
Ref Lovel 20,00 cim  Offset 16,60 o6 Ref Lovel 20,00 cim  Offset 16,60 oF
08 AQT 2 ms & RBW 20 MHz 08 AQT 2 ms @ RBW 20 Mz

@152 view @152 view

a1 = a1 S

00 00

154 L1 154

1 " 1 e

} |

1E l‘ 1E -

1E i 1E \
CF 1.9 GHz — Mean Py + 20,00 4B CF 1.9 GHz - Mean Pwr + 20.00 4B
G y ¢ e O Function G y ¢ e Distril Function Bamples:

Mean | Peak | Crost | 0% | 10% [ Mean | | Crost | 0% | 10% |
Trace 1 | 19.21 oBm | 2512 dim 5.91 d8 2.70 0B 4.49 0B Trace 1 [ 19749 dEm 543 d8 2.90 48 4,64 d8
— —_—

J
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

26dB Bandwidth

Mode LTE Band 2 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM
Lowest CH 1.25 1.24 3.04 3.00 4.86 4.98 9.99 9.83 | 14.45 | 14.81 | 20.18 | 20.38
Middle CH 1.23 1.24 3.00 3.00 4.97 4.94 9.81 9.75 | 14.66 | 14.36 | 20.38 | 20.58
Highest CH 1.25 1.23 3.00 2.97 4.96 4.97 9.89 9.73 | 14.33 | 14.75 | 20.10 | 20.10
Mode LTE Band 2 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.23 - 3.05 - 4.92 - 9.81 14.87 20.22 -
Middle CH 1.24 - 2.99 - 4.90 - 9.85 14.60 20.22 -
Highest CH 1.24 - 3.00 - 4.91 - 9.87 14.72 20.18 -
SPORTON INTERNATIONAL INC. Page Number : A3-50f 118
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

o= o

#of Lovel 20,00 dém  Offset | Raf Laval 20 00 dim  Offset |
b At indE SWT Mode Auto FFT e Att e SWT Mode Autd FFT

SGL Count. 100/100 SGL Count 100,300

[CER 553 dnm| [CEER
_ p 1 D GHz —_—

b atlg 26.00 db| o

5 bl A . e, —r == A

10 FpsR | 18

0 dém— 0 déim—

10 df 210 df

40 d 40 d

50 dem—{ “50 ditm—t

-0 -0

CF 1LU507 GHz 1001 pis Span 2.0 MHz GF 16507 GHz 1001 pis Span 2.0 MHz
Marker [ Marker i

Type | Ref | Tre | X-value 1 | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function |
T it 5 @ down TN — 18504257 4 dgm @ down
3] | i1 [ 1,85007 T
i 18513266 GH2 2 1 188331 0 factor

m]
Rof Lovel 20,00 dem  OFset 16,60 0b = RAW Raf Laval 20 00 dim  Offset |
b At indE SWT Mode Auto FFT e Att e SWT Mode Autd FFT
SGL Count. 100/100 SGL Count 100,300
[CEER .60 dn [CEER
20 d# 20 dB -
R ndB 26.
. { Vi B 1239500000 M a =
10 Ao 18
0 dam: G ¥ 0 dam: - y
LB d - 10 df
ey e AN ~\
40 d 40 d
50 dem—{ “50 ditm—t
-0 -0
CF 10D GHz 1001 pis Span 2.0 MHz CF 108 GHz 1001 pis Span 2.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-valu 1 ¥-valug | Function | Function Result | Type| Ret | Tre | 1 | Function | Function Result |
R — .84 dgm @ down i z TN — @ down L
T1 | 22 dém nda 26.00 d8 i1 [ nda
i 9.42 dBm_ 0 factor 1524,1 Tz 1 1 BE062 38 O 0 factor 15168 |
) ] ] I ]

Highest Channel / 1.4MHz / 16QAM

o o
Ref Lovel 30.00 dém  Offset 16,60 dB w RBW Raf Lavel 20 00 dim  Offset 16.60 dB w RBW
fe ALt dde SWT ps @ VBW 100 %Hz  Mode Autd FFT he Att 0dE SWT s @ VBW 100k Mode Auto FFT
561 count 100/100 S5L Count 100/100
o7 wan
m1[1] 5.90 dpm| [IREN
— L3 190 0 GHz .
b - s 2600 48 s 3 -
10 b Lol b il : [ oaad 250UG0000 MHz i i Ty ey
Q lactor 1526 4| Q lactor
0 dam—
¥
BUE! ¥ 5 -0
a v "
=04
-0 d 40 o
50 dm—| 50 i —
-0 iy 60
CF 1.9093 GHz 1001 pts Span 2.8 MHz CF 1.9093 GHz 1001 pts Span 2.8 MHz
Marker i Marker |
Type | Ref | Tre | X-vali | ¥-value | _Function__| Function Result Type | Rot | Tre | X-value | | _Function__| Function Result |
- i u 15.90 dBm ndB down 3 MHz ML 1 ndB down 123
I v nds L nds
1 0 factor 1 0 factor

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

m]
Rof Lovel 20,00 dem  OFfset 16,60 db = RBW 100 & Raf Laval 20 00 dim  Ofset 16,60 0b = RBW 100 b
o At e SWT 19 s @ VBW 300k Mode Autd FFT e Att 0B SWT 12 us @ VBW 300 kHz  Mode Autd FFT
SGL Count. 100/100 SGL Count 100/100
(@17 Max (@375 Man
[TEEN] [TETEN] 17.00 aF
b p . i - . 26.00 dp|
10 4 1 v - Lo .060U000UD ks
/ \ 6154
10 d -
= = —] 20 der .
a0 40 dBm— N
40 d 40 df
50 dem—{ “50 ditm—t
&0 -0
CF 10515 GHz 1001 pis Span 6.0 MHz CF 10515 GHz 1001 pis Span 6.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type| Ret | Tre | X-value 1 ¥-valug | Function | Function Result
R — L E519003 GH @ down 3,089 WHz TN — 1 BEIB057 GHI @ down 5.009 HHz
7] [ ) 1.8499045 G nda i) 1,8500015 GH; nda 2
iz i 18530235 G 0 factor 509.2 1 0 factor
i T

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

Rof Lovel 20,00 dem  OFfset 16,60 db = RBW 100 & RafLaval 2000 dim  Oset 16,60 ob = RBW 100 ks
b At e SWT 10us @ VBW 300 kHz  Mode Autd FFT o Att 0B SWT < @ VBW 300z Mode Autd FRT
SGL Count. 100 SGL Count 100/100
@ 1Pk Max Pk Max
[CEER 7,75 R [CEER
. LATHTHE20 GHz —
i - S  2c00dn 20 P A )
if 97000000 M i ~
626.4) Q factor
“10 d * <10 d
&l L B e 20 dben—= e = |
-0
40 d 40 d
50 dem—{ “50 ditm—t
-0 -0
CF 10D GHz 1001 pis Span 6.0 MHz CF 108 GHz 1001 pis Span 6.0 MHz
Marker Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — L B7B7532 GHY @ down TN — B 16 95 dm ndB down oa7
3] nda i) nda
i 0 factor 1 0 factor
)j ] )y ]
Rof Lovel 20,00 GBm  OFset 16,60 ob = RBW 100 ks RafLaval 2000 dim  Oset 16,60 ob = RBW 100 ks
b At R SWT 19 s @ VBW 300k Mode Autd FFT o Att 0B SWT 18 us = VBW 300 kiz  Mode Autd FFT
SGL Count. 100/100 SGL Count 100/100
@ 1Pk Max [@:Fk Max
[CEER 1509 anm| [CER 7,10 apm)
. A 1.9083¢ 2 I 1.ODBB22T0 GH:
3 17 ) Vi) 26.00 4B ke J—— 26.00 dy
if / 3009000000 MH:z i / = R 2957000000 MHz
634.2 j 6433
L ¥
~10 d 10 o i
20,457 SO v a et
-an
40 d 40 d
50 dem—{ “50 ditm—t
-0 -0
CF 1.9085 GHz 1001 pis Span 6.0 MHz CF 1.9085 GHz 1001 pis Span 6.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — L @ down TN — @ down
3] nda i) nda
2 i 0 factor 1 0 factor
i T

SPORTON INTERNATIONAL INC.
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<auaniaa. FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 20.00 dim  Offset 16,60 dB « RBW 100 k

(=)

RafLavel 20 00 dim  Offset 16.60 dB w RBW 100 kK

b At indE SWT 10 s = VBW 300 & Mode Auto FFT o Att 0 dE SWT 12 us @ VBW 300 kHz  Mode Autd FFT
SGL Count. 100/100 SGL Count 100,300
(@17 Max (@375 Man
[THEN] [IETEN] 11 dpm)
i 20 dB 100 GH
o ke .00 dy
x e i e - 1975000000 w:;
172
\
- 100 o ¥
20 4
d W saodpasan AL 5 A,
40 d 40 df
50 dem—{ “50 ditm—t
&0 -0
CF 10525 GHz 1001 pis Span 10.0 MHz CF 10575 GHz 1001 pis Span 10.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — @ down 485 TN — o 13.41 d8m @ down 4,575
7] [ ) nda i) -12.71 nda
T2 i 1 HE Vi 9.37 dém_ Q factor i -12.63 Q factor
i ] [ )y

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

m]
Rof Lovel 20,00 dem  OFfset 16,60 db = RBW 100 & RafLaval 2000 dim  Oset 16,60 ob = RBW 100 ks
ke Att e SWT 1045 = VBW 300 kHz  Mode Autd FFT e Att e SWT 18 us = VBW 300 kiz  Mode Autd FFT
SGL Count. 100 SGL Count 100,300
@ 1Pk Max Pk Max
[TEEN] [IETEN] V.58 dpm|
18780 2 _—
ndB 26.00 dB) fr ndB
PN B ¥ g | SUG0O0U MHz i P AR | e
Q lactor \ A8 =
L S S L
3 210 di -
Y | L
o
40 di 40 di
50 dem—{ “50 ditm—t
0 -0
CF 10D GHz 1001 pis Span 10.0 MHz CF 108 GHz 1001 pis Span 10.0 MHz
Marker Marker |
Type | Ref | Tre | X-value ¥-valug | Function | Function Result Type| Ret | Tre | X-value 1 | Function | Function Result |
R — 1 E7a 1509 @ down TN — 1,57852 GH. @ down 4,935 MHz
3] nda i) nda 26.00 48
i 0 factor 1 ; X 0 factor 3
L = . , =

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

; ]
Ref Level 20.00 dim  Offset 16,60 dB « RBW 100 k RafLavel 20 00 dim  Offset 16.60 dB w RBW 100 kHz
b Att indE SWT 19 us = VBW 300k Mode Autd FET o ALt 0dE SWT 1245 @ VBW 300 kHz  Mode Autd FFT
561 count 100/100 SGL Count 105,100
(@17 wa
mif1] 16.47 dim| [TTEY] 14,86 dnm|
— 2 . 190033900
b r 26.00 48 ke Hon 26.00 di
if vl $.955000000 MHz| i 2 A (et e, $.965000000 MHz
385,79 Q foctor Y 3844
| \
= ‘.!‘—
1y
10 d - 40
s v o
= T A il R T = =T = =
=30
-0 d 40 o
50 dém—t -50 dém—t
-0 iy 60
CF 1.9075 GHz 1001 pts Span 10.0 MHz CF 1.9075 GHz 1001 pts Span 10.0 Mz
Marker i Markar |
Type | Ref X-valye | ¥-value Funetion Function Result Type | Rot | Tre | X-value | ¥-value Funetion Function Result
i 1509248 47 dem ndB down +.955 MHz ML 1 1.508339 GH 5 ndB down 4,285 MHz
T nds L 05022 CHz nds 26.00 d8
T2 0 factor 1 05588 GF 0 factor 3344
i T
| L]

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

o= o
fof Lovel 20,00 GBm  OFfset 16,60 0b = RBW 300 Raf Laval 20 00 dim  Oset 16,60 ob = RBW 300
b At MR SWT 1264 @ VBW 1 Mode Auto FFT o Att e SWT  12.6ps w VEW 1 Mode Autd FFT
S6L Count 1007100 SGL Count 100,300
™) 1596 anm| [CEER o0 anm}
. 18577970 GHz —_—
o 1L 26.00 db| ke . _ndB
1@ e 9 DUNODDU MHz| 1 il ik Yy e W
186.0) Q factor
0 dém— 0 déim—
] )t
10 df g 100 o -
i \
40 d 40 d
50 dem—{ “50 ditm—t
-1 60
CF 1055 GHz 1001 pis Span 20.0 MHz GF 1.055 GHz 1001 pis Span 20.0 MHz
Marker | Marker i
Type | Ref | Trc | X-value | | Function | Function Result I Type | Ref | Tre | %-valug | Y-value | Function | Funetion Result |
T it B57797 GHI @ down TN — @ down 083 Wz
i BEO005 GHZ | 2 [ 26.00 8
i 1855995 G 2 [ q factor 189.1_|
) ] )y ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

o
Rof Lovel 20,00 dem  OFfset 16,60 0b = RBW 300 & RafLaval 20 00 dim  Offset 16,60 db = RBW 300 &
b At MR SWT 1264 @ VBW 1 Mode Auto FFT o Att e SWT  12.6ps w VEW 1 Mode Autd FFT
S6L Count 1007100 SGL Count 100,300
i | 17.81 anm)|
i ] 0 GHz 167710800 GH:
20 d# 20 dB
. |- _ 26.00 db| .Y ~ ~
ik / paadiitn > 2.810000000 MH: i A A o
{ | 1913 ]
0 dim— —r—t 0 dférm—— i
¥ L
“10d 7 210 df - -
e E e - - e T ] - — ~
a0
40 d 40 d
50 dem—{ “50 ditm—t
-1 60
CF 1.0 GHz 1001 pis Span 20.0 MHz GF 1.08 GHz 1001 pis Span 20.0 MHz
Marker | Marker |
Type | Ref | Tre | X-valy 1 | Function | Function Result | Type| Ret | Tre | X-value 1 | Function | Function Result |
R — H ndB_down .81 MHZ TS ndB_down 075 MHZ
TL | nda 26.00 08 2 [ nda 26,00 d8
§ 1 factor T2 1 1 factor 192
) - I (]
o= o
Rof Lovel 20,00 dem  OFfset 16,60 0b = RBW 300 & RafLaval 20 00 dim  Offset 16,60 db = RBW 300 &
b Att MR SWT 1264 = VBW 1 Mode Auto FFT o Att e SWT  12.6ps w VEW 1 Mode Autd FFT
SGL Count 160;/100 SGL Count 106/100
|
16,71 dim)
. 1 19014240 GHz o chd
b : —— - 26.00 48 ke 26.00 di
if ¥ N & \ 2.890000000 MHz| 16 i - 0.730000000 MHz
7 \ 192 7 195,3)
0 dam— ]‘
BUE - L0 d i
- — : T B 204 - — - . =
30 d =0
40 d 40 df
-50 diim—{ -50 ditm—{
-60 dBr -60
CF 1.905 GHz 1001 pts Span 20.0 MHz CF 1.905 GHz 1001 pts Span 20.0 MHz
Marker | Marker ]
Type | Ref | Tre | | _Function__| Function Result Type | Rot | Tre | X-value | | _Function__| Function Result |
T " ndB down .65 MHz ML 1 ndB down .73 MHz
] ndg 36.00 d8 P ndg 26.00 d8
1 0 factor 192.3 1 0 factor 195
)j = i "

SPORTON INTERNATIONAL INC.
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<auaniaa. FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

o= o
fof Lovel 20,00 GBm  OFfset 16,60 0b = RBW 300 Raf Laval 20 00 dim  Oset 16,60 ob = RBW 300
b At MR SWT 1264 @ VBW 1 Mode Auto FFT o Att 0B SWT 1264 = VBW 1 Mode Autd FFT
SGL Count. 100/100 SGL Count 100,300
[CEER 15.39 anm| [CEER
. 1.A6IANA0 GHa I
o 26.00 di| ke ndB 26.0
if - 14436000000 MH:z i ; Vi s b N 14805000000 MH
i 129 0] i Q factor 125,39
0 d&m: = .
10 e
\ 20 4
= = 20 e = L
ok T ) ¥ 4 i’ \ -
30
40 di 40 di
50 dem—{ “50 ditm—t
0 -0
CF 10575 GHz 1001 pis Span 40,0 MHz GF 10575 GHz 1001 pis Span 0.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type| Ret | Tre | X-value 1 | Function | Function Result |
T it & 1539 dam @ down 14 TN — @ down 14,805 MHz
3] 10,85 dem i1 [ 26.00 48
i -10,55 dBm. 0 factor 2 1
" y T
i A )|

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

(=)

Ref Level 30.00 dém  Offset 16,60 dB = RBW 300 k
fo ALt R SWT  12.6us = VBW 1
S6L Count 1007100

Mode Auto FFT

Raf Lavel 20 00 dim  Offset 16.60 dB « RBW 300 «
be Att B SWT  126us = VBW 1
SGL Count 100/100

Mode Auto FFT

miL1] 74 dnvm)|
1LATUI 10 GHz
20 d#
- 26.00 4
1mn / Mo’ At =% Mol ST '\I 1E6ESN0000U M
[ \ 128 2
0 dam: G
~10 d

[CHEN
20 d8
ndB
A By -
16 ik A ® -

| Q fac

o
&
3

40 d 40 d

50 dem—{ “50 ditm—t

-1 60

CF 1.0 GHz 1001 pis Span 90.0 MHz GF 1.08 GHz 1001 pis Span 90.0 MHz
Marker | Marker i

Type | Ref | Tre | ¥-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — @ down 14 TN — @ down 14,356 MHz
TL | nda 2 [ nda 26.00 d8
i 0 factor Tz 1 0 factor 13

o o
Ref Level 30.00 dém  Offset 16,60 dB = RBW 300 k Raf Lavel 20 00 dim  Offset 16.60 dB « RBW 300 «
b Att MR SWT 1264 = VBW 1 Mode Auto FFT he Att 30dB SWT 1264 = VBW 1 Mode Auto FFT
561 count 100/100 SGL Count 105,100
o7 wan
m1[1] 5.04 dpm| [IREN
e 1o 12 -
i B 26.00 di b 26.00 da
if s I B M TV 14326000000 MH:z i Yo ok = 14745000000 MHz
Q lactor | ' 7 12a.8|
—_ 0 dim— —
] - 7 v
BUE! 5 £ -0 k
5 | \
|\ )
200 i - s 20 o — Ao [N (o
E = R g
=04 =0 .
40 d 40 df
50 dém—t -50 dém—t
-6 B 60
CF 1.9025 GHz 1001 pts Span 30.0 MHz CF 1.9025 GHz 1001 pts Span 30.0 Mz
Marker i Marker |
Type | Ref | Tre | X-valiue | ¥-value | _Function__| Function Result | Type | Rot | Tre | X-value | ¥-value | _Function__| Function Result |
- i u 1 B97795 o 15,04 dam ndB down 14,326 NMHz ML 1 023 & 15.09 dBm ndB down 1
I v nds 26.00 d8 L v nds
1 0 factor 1 0 factor
i T =
) Ay )| L]

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Lovel 20.00 dém  Offset 16,60 dB = RBW 1 MHz

(=)

Raf Lavel 20 00 dim

Offset 16.60 dB = RBW 1 MHz

b At inde SWT s @ VBW 3IMHz  Mode Adto FFT e Att 0 dE SWT < = VBW 3 MHz  Mode Adto FFT
SGL Count. 100/100 SGL Count 100/100
(@17 Max (@375 Man
&R 1614 anm| [CEER 1059 apm)
S [} 10021170 GHz S al 1,86 240 GHz
o Nl = R 26.00 4B ke - 26.00 dy
" ’ 20.180000000 M} i / 20380000000 MHz
92,3 I 91.0)
0 dim— ‘ 0 dém—m
\f 84
10 d - i
/ P ~ /
= - —~] it —
40 d 40 d
50 dem—{ “50 ditm—t
-0 -0
CF 106 GHz 1001 pis Span 40.0 MHz CF 1.06 GHz 1001 pis Span 40.0 MHz
Marker [ Marker |
Type | Ref | Tre | ¥-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — 18.14 dgm @ down 0,15 MHz TN — 1867712 GH2 59 dem @ down Z0
7] [ ) -1.75 d nda i1 [ 154573 GHz | derm nda
iz i 0 factor Tz 1 1,87011 GHz 0 factor
i — —

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Roef Lovel 20,00 dBm  OFfset 16,60 06 = RBW | MAT RafLaval 20 00 dim  Offset 16,60 06 = RAW | MAs
b At indE SWT 5745 w VBW IMHz  Mode Adto FFT o Att 0 dE SWT < = VBW 3 MHz  Mode Adto FFT
SGL Count. 100/100 SGL Count 100/100
(@17 Max (@375 Man
[CEER 15,56 anm| ™)
_ y 14774000 GHz —
b 7 e e S P 26.00 di| i =
if y Bur . 20,390000000 MHz i 20,579000800 MHz
} facta 92.1 \ 91.7
0 dm— 0 dém— “-—-\
10 d 10 T
T M o - o N Py
a0 -0
40 d 40
50 dem—{ “50 ditm—t
-0 -0
CF 10D GHz 1001 pis Span 40.0 MHz CF 108 GHz 1001 pis Span 40.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — 18,85 d8m @ down z TN — 188 29 dem @ down 20,570 WHz
7] [ ) 48y nda i1 [ 73 dém nda 26.00 48
iz i 0 factor Tz 1 -8.32 dam_ 0 factor
i T

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

&)

Ref Lovel 20.00 dém  Offset 16,60 dB = RBW 1 MHz Raf Lavel 20 00 dim  Offset 16.60 dB = RBW 1 MHz
fe ALt dde SWT £7 s @ VBW IMHz  Mode Adto FET he Att A0de SWT s @ VBW 3IMHz  Mode Adto FFT
561 count 100/100 S5L Count 100/100
(@17 wa o7 wan
mif1] 20,33 dim| 1004 dnm
— - 109718 12 . 10918600 GH:
ol Yy O iy e 26.00 | o = 17 26.00 db)
i / By ; N, 20 JH-HHI(\I’HMI“H;.‘ i# [ i ¥ 20 :u-miumlmlwm
7 ) lactor ¢ 94,4 ] \ 3.1
0 dem— —r— 0 dam— : —
0 e T v s I
! ¥
-iod 1 10 d
Y == N e ‘ =
=04 =0
-0 d 40 o
50 dém—t -50 dém—t
-6l i 60
CF 1.9 GHz 1001 pts Span 40.0 MHz CF 1.9 GHz 1001 pts Span 40.0 Mz
Marker i Marker |
Type | Ref | Tre | X-valiye | ¥-value | _Function__| Function Result | Type | Rot | Tre | X-value | ¥-value | _Function__| Function Result |
- i u 20.33 dém ndB down 20,1 MHz T — .84 dBm ndB down
I darr nds 26.00 d8 21 [ nds
T2 1 0 factor 99,3 T2 1 0 factor
i T
J Ay

SPORTON INTERNATIONAL INC.
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<auaniaa. FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM

Rof Lovel 20,00 GBm  OFset 16,60 0b = RBW 30 ks RafLaval 20 00 dim  OFset 16,60 ob = RBW 100
b At AR SWT  G332us e VBW 100kHz  Mode Autd FFT o Att 0 dE SWT 12 45 = VBW 300 Mode Auto FFT

S6L Count 1007100 SGL Count 100,300

(@17 Max (@375 Man

[IETEN] [IETEN]
20 b 20 di .
1 e o 1. 230800000 MHz| i / dr s =
i 15034 /
0 dm— A N — [ e E— | —
/
/
£\ = = Y
/ L = — g =
-0

40 d 40 d

50 dem—{ “50 ditm—t

-1 60

CF 1LU507 GHz 1001 pis Span 2.0 MHz GF 1.B515 GHz 1001 pis Span 6.0 MHz
Marker | Marker i

Type | Ref | Tre | Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 | Function | Function Result
R — dam @ down 12308 MHz TN — @ down 3
2 I z nda 26.00 08 L nda
iz i 0 factor 1503.4 1 0 factor
i == i

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 20.00 dim  Offset 16,60 dB = RBW 30 khz

(=)

RafLavel 20 00 dim  Offset 16.60 dB w RBW 100 kHz

b At AR SWT  G332us e VBW 100kHz  Mode Autd FFT o Att 0 dE SWT 18 us = VBW 300 kiz  Mode Autd FFT
S6L Count 1007100 SGL Count 100,300
(@17 Max (@375 Man
[THEN] [IETEN] H6 dnm|
. " 0 GH
3 e i L = S B 26.00 di|
ik T e T, " :,J,\:.wmmlul‘n-.- i ~ e o — vwl«-- \ 2.991000000 MH:
A20.4) G lactor 628.2
A
0 dim— A— 0 i e [
10 d a ¢ 10 o
40 d 40 d
50 dem—{ “50 ditm—t
-1 60
CF 10D GHz 1001 pis Span 2.0 MHz GF 1.08 GHz 1001 pis Span 6.0 MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — L BEnad 14.23 dgm @ down z TN — Gz 16,50 d8m @ down EEIN:
2 I LBT9379 GHz i nda L nda
iz i 1 BEG 54 GH2 0 factor 1 - X 0 factor
" T vy
) ] J -

Highest Channel / 1.4MHz / 64QAM

Highest Channel / 3MHz / 64QAM

i o
Ref Level 20.00 dim  Offset 16,60 dB = RBW 30 khz RafLavel 20 00 dim  Offset 16.60 dB w RBW 100 kHz
b Att 0GB SWT 632 us e VBW 100 kH:z  Mode Autd FFT he Att 0dE SWT 1245 @ VBW 300 kHz  Mode Autd FFT
6L Count 100/100 S5L Count 100/100
Man o7 wan
mif1] dn mif1] 16.61 dnm|
o i . 1.9DBSTIN0 GH:
b B 26.00 | o = 26.00 di)
iR i o N BN, 1239200000 MHz i ol il - ~ y 1 003000000 MHz
Qloctor | L540.0f Q factor 635.9)
\ / k
0 tam— — A —
10 X — 40 o _” 4
v - W, . e
Y ki W i ) 1
S0 d
-0 d 40 o
50 dém—t -50 dém—t
-0 iy 60
CF 1.9093 GHz 1001 pts Span 2.8 MHz CF 1.9085 GHz 1001 pts Span 6.0 MHz
Marker i Marker |
Type | Ref | Tre | X-valiye | ¥-value | _Function__| Function Result | Type | Rot | Tre | X-value | ¥-value | _Function__| Function Result
- i u L 509335 GHz 1594 dBm ndB down 12362 MHz T — 15065738 GHz 15,51 dam ndB down 3,003 MHz
I -10.43 dam nds 26.00 d8 21 [ 55 GHz .78 dam nds 26.00 d8
2 1 7 H -10.17 dém 0 factor 15405 T2 1 He -9.38 dam 0 factor 3
i T =
) | Ay )| L]
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Ref Level 20.00 dim  Offset 16,60 dB « RBW 100 k

Raf Lavel 20 00 dim

Offset 16.60 dB = RBW 300 Lt

o ALt e SWT 184 = VBW 30 Mode Autd FFT e Att e SWT  12.6us = VBW 1 b Mode Autd FFT
SGL Count 1907100 SGL Count 100/100
(@157 Hax [@37% wax
Mt 1437 apm) Sl
185251000 GH: 164
20 d# 20 dB |
26.00 )
1 { - . ety o 1 — 1 [} n:mmmlm‘we:
\ 7 a0
[ \ /
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¥
“10d - 210 df t
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40 d 40 df
50 dem—{ “50 ditm—t
-0 -0
CF 10525 GHz 1001 pis Span 10.0 MHz CF 1055 GHz 1001 pis Span 20.0 MHz
Marker Marker i
Type | Ref | Tre | X-value Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 ¥-valug | Function | Function Result |
R — < @ down 5 TN — 1BE7E97 GHE 15.79 dBm @ down 081 WHz
7] [ ) 1.B50022 nda 1] 1 G .93 dém nda 26.00 48
iz i [ EGEr] 0 factor Tz 1 -10.34 dBm 0 factor
i T

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Rof Lovel 20,00 dem  OFfset 16,60 db = RBW 100 & Raf Laval 20 00 dim  Offset 16,60 db = RAW 300 b
b At R SWT 12 45 = VBW 30 Mode Auto FFT o Att e SWT  12.6us = VBW 1 b Mode Autd FFT
SGL Count. 100/100 SGL Count 100/100
(@17 Max (@375 Man
[CEER 15.07 anm| [CEER 15,21 apm)
. 18 110 GHz _— 16780410 GH
b 26.00 db| i B L0 dpy
if . Poges A $.893000000 MHz| i e e - ~n 1z
| \ 183.4)
0 dam— ——t - 0 dam: - -
b
f 1
10 d : : — g ¥
! \ 4 \
! s - . .
) femprt: Ay = e e
-an
40 d 40 df
50 dem—{ “50 ditm—t
-0 -0
CF 10D GHz 1001 pis Span 10.0 MHz CF 108 GHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — @ down e TN — 15.21 dgm @ down .85 WHz
7] [ ) nda i1 [ 8 nda 26.00 48
iz i 0 factor Tz 1 0 factor
" y T
) - ]
Rof Lovel 20,00 dem  OFfset 16,60 db = RBW 100 & Raf Laval 20 00 dim  Offset 16,60 db = RAW 300 b
b At R SWT 12 45 = VBW 30 Mode Auto FFT o Att e SWT  12.6us = VBW 1 b Mode Autd FFT
SGL Count. 100/100 SGL Count 100/100
@ 1Pk Max
[CEER 14,70 anm [CEER
" 1N FI00) I 1.90
o - 26 ke X " nuB 26.00 dy
I ST T i 4.905000000 e Ot dh it T AT |, 9. 970000000 MHz
19 — 18 - = \
7 Q facto 192.7
0 dEm— - 0 dim— ‘i |
! ¢ i
10 df 210 df - -
3 ] -
/ AN = \
— 20den =
T ey
a0
40 d 40 d
50 dem—{ “50 ditm—t
&0 -0
CF 1.9075 GHz 1001 pis Span 10.0 MHz GF 1.905 Gz 1001 pis Span 20.0 MHz
Marker [ Marker i
Type | Ref | Trc | X-value | Y-value | Function Function Result I Type | Ref | Tre | X-valug | Y-value | Function | Funetion Result |
R — o d @ down TN — @ down 087 Wz
7] [ ) nda i1 [ nda 26.00 48
iz i 0 factor Tz 1 0 factor 52
i T
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

fof Lovel 20,00 GBm  OFfset 16,60 0b = RBW 300 RafLaval 20 00 dim  Offset 16,60 06 = RAW | MAs
b At MR SWT 1264 @ VBW 1 Mode Auto FFT o Att e SWT S7us w VBW IMHZ  Mode Adto FFT
SGL Count. 100/100 SGL Count 100/100
(@17 Max (@375 Man
[CEER T8 danm) [CEER
; ! #0 GH . r
I ndEtl 4| (= _ s T
] - - e A BT ! \
[ i
0 dm— — [ e E— 1 A | —
} { i
{ f it
ol 8 - s :
I { \ = S
! - - e, i
7 "=
40 d 40 df
50 dem—{ “50 ditm—t
-0 -0
CF 10575 GHz 1001 pis Span 40,0 MHz CF 1.06 GHz 1001 pis Span 40.0 MHz
Marker [ Marker i
Type | Ref | Tre | Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — 13.18 dBm @ down 14 e TN — 16.37 dBm @ down o z
7] [ ) T nda i) T nda
iz i 0 factor 1 + 0 factor
i T

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Rof Lovel 20,00 GBm  OFset 16,60 ob = RBW 300 ki RafLaval 20 00 dim  Offset 16,60 06 = RAW | MAs
b At MR SWT 1264 @ VBW 1 Mode Auto FFT o Att 0 dE SWT < = VBW 3 MHz  Mode Adto FFT
SGL Count. 100/100 SGL Count 100,300
(@17 Max (@375 Man
M1[1] miL1]
20 ndB R . P
if - s, 14,593000000 Mz i ~ R 20220000800 MHz
128.6| Q factor 93,3
0 dm—— —_ S [ E— ¥ A ‘-'
10 d / 10 di Y L
-1 -0 T
/ = sl el e
o £ = =200 B = ==
o,
a0
40 d 40 df
50 dem—{ “50 ditm—t
-0 -0
CF 10D GHz 1001 pis Span 40,0 MHz CF 108 GHz 1001 pis Span 40.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — L E7h76d 14,05 dBm @ down i z TN — 188 15 @ down 20,22 WHz
7] [ ) L.B72657 GHz | 21 dem nda i) nda
iz i 1.BE7253 GHz 0 factor 1 0 factor
i T

Highest Channel /

15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Ref Lovel 20.00 dém  Offset 16,60 dB w RBW 300 kHz Raf Lavel 20 00 dim  Offset 16.60 dB = RBW 1 MHz
fe ALt F0dE SWT  12.6us = VAW 1 Mode Autd FET he Att A0de SWT 57 s @ VBW IMHz  Mode Adto FFT
6L Count 100/100 S5L Count 100/100
Man o7 wan
mif1] 70 dnm)| mif1]
o 19006420 GHz . A1
b 26.00 di b g e
iR ; " . 14. 715000000 MHz i# il ~ : 20.18D0DAT00 MHz
] 1292 7 \ 929
J / \
0 dim— — —_— 0 dam— —_— —_
f rf 4
rf ! §
-0 d L0 d ! ¥
| \
i gl e ¢ e St 0
palaha Ly = —
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-0 d 40 o
50 dém—t -50 dém—t
-0 iy 60
CF 1.9025 GHz 1001 pts Span 30.0 MHz CF 1.9 GHz 1001 pts Span 40.0 Mz
Marker i Marker |
Type | Ref | Tre | X-value | ¥-value | _Function__| Function Result | Type | Rot | Tre | X-value | ¥-value | _Function__| Function Result |
- i u : 20 dem ndB down 147 z T — He 2 dem ndB down z
I e nds d 1] L 4 darr nds
2 1 0 factor T2 1 -5.30 dam 0 factor
i T
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SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

Occupied Bandwidth

Mode LTE Band 2 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM| QPSK [16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM| QPSK |[16QAM
Lowest CH 1.09 1.09 2.73 2.72 4.49 4.50 9.13 9.03 | 13.49 | 13.43 | 18.42 | 18.46
Middle CH 1.09 1.09 2.73 2.70 4.51 4.49 9.03 9.05 | 13.55 | 13.49 | 18.46 | 18.42
Highest CH 1.09 1.10 2.72 2.72 4.49 4.50 9.05 9.01 | 13.43 | 13.46 | 18.54 | 18.46
Mode LTE Band 2 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.09 - 2.73 - 4.50 - 9.01 - 13.52 - 18.38 -
Middle CH 1.12 - 2.73 - 4.50 - 9.09 - 13.43 - 18.58 -
Highest CH 1.09 - 2.73 - 4.51 - 9.09 - 13.40 - 18.38 -
SPORTON INTERNATIONAL INC. Page Number : A3-15 of 118
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<auaniaa. FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

Rof Lovel 20,00 GBm  OFset 16,60 0b = RBW 30 ks Raf Laval 20 00 dim  Offset 16,60 0b = RAW 30 khT
b At AR SWT  G332us e VBW 100kHz  Mode Autd FFT o Att 0B SWT 632 us @ VBW 100kHz  Mode Autd FFT

S6L Count 1007100 SGL Count 100,300
(@17 Max (@375 Man

[CEER 4 dnm| i
o X ” e B
L y <
{ - - 2 b

A | \

0 dim— ————— —

10 df / \ \

P Ay J "‘u 7

[l " a8 [

40 d 40 d

50 dem—{ “50 ditm—t

-1 60

CF 1LU507 GHz 1001 pis Span 2.0 MHz GF 1.B507 GHz 1001 pis Span 2.0 MHz
Marker | Marker i

Type | Ref | Tre | Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
j| Ll - il 1 1.BE04734 GHr 1395 dBm

T1] 1 Occ Bw 1.085314885 MHz 2 [ 7.23 dBm Occ Bw 3457 MHZ
iz i Tz 1 ]
r — —

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

o oo
Ref Level 20,00 0Bm _ Offsel z Raf Lavel 2000 dim  Offset 16
e At MR SWT U< @ VBW 100 kH:  Mode Autd FFT o ALt B SWT 632 uc e VBW 100 Muode Auto FFT
SGL Count 160;/100 SGL Count 106/100
(@377 vax o7 wan
mif1] dnm| mil) 16.20 dnm)
N 1 ) GHz o 1 BBOBA640 GH:
e N N 1,088 111688 MH2| e 294 MHz
i L A g & = |
19 1 1 f
0 dm— A — 0 dém— Mo e
F \ /
-10 df 1 i 10
~ Nifn ~
_ st W LR i S
40 d 40 d
50 dem—{ “50 ditm—t
0 60
CF 1.0 GHz 1001 pis Span 2.0 MHz GF 1.08 GHz 1001 pis Span 2.0 MHz
Marker | Marker i
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
(T - i 15.54 dam sl - 1 8800364 0 dem
2 I .76 dBm 1.088111688 MHz 2 [ Occ Bw 1.093706254 MHz
el E: d 2 L8 221 L $aEGEHS S
L . = . , =

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

o
Ref Level 20.00 dim  Offset 16,60 dB = RBW 30 khz RafLavel 20 00 dim  Offset 16.60 dB = RBW 30 kHz
b At indE SWT s @ VBW 100 kHz  Mode Autd FFT he Att A0de SWT s = VBW 100 Mode Auto FFT
S6L Count 1007100 SGL Count 100,300
f@1Fi Max @37k Max
i i AR
1.9 0 GHz
20 20 dB -
T c By B 1,086 111888 MHz
i T e o o R I T ]
19 ¥ 1 7
0 dim— - 0-dfm— f—— —_—
1 d - 10 d
-0 d 40 o
50 dém—t -50 dém—t
-6 B 60
CF 1.9093 GHz 1001 pts Span 2.8 MHz CF 1.9093 GHz 1001 pts Span 2.8 MHz
Marker i Marker |
Type | Ref | Trc | X-valye 1 Y-value | Function Function Result | Type | Ref | Trc | X-value 1 Y-value | Function Function Result |
- i u 1509451 GHz 16.30 dBm T — 15.52 dam
T | ] L.9EBTELTS G 8.59 dom occ Bw 1.090905081 MHz 21 [ .59 dam occ Bw 1082111888 MHz
Tz 1 1.909 - 779 d8m T2 L s 3.49 dém
i T =
) | Ay )| | L]
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SPORTON LAB.

FCC RF Test Report

Report No. :FG81303

5B

LTE Band 2

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

Rof Lovel 20,00 GBm  OFset 16,60 ob = RBW 100 ks RafLaval 20 00 dim  OFset 16,60 ob = RBW 100
b At indE SWT 10us @ VBW 300 kHz  Mode Autd FFT o Att 0 dE SWT 12 45 = VBW 300 Mode Auto FFT

SGL Count. 100/100 SGL Count 100,300
(@17 Max (@375 Man

[TETER] [IETEN]
b = ~ o A Bechw w 2 i - N e My
R - e — & et b o e W~ ~ L e
19 ¥ 1
\ \
\ \
0 dm—— — 0 dém— — , Y-
1 7
\ \
- i = o L .
/ % / i
.~ = = L — = ~
= i 5 NN

40 d 40 df

50 dem—{ “50 ditm—t

-0 -0

CF 10515 GHz 1001 pis Span 6.0 MHz CF 10515 GHz 1001 pis Span 6.0 MHz
Marker [ Marker i
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
T i —" 1 w1 170882 Yo.28 ol

7] [ ) 2733266738 MHz i) Occ Bw 284715 MHz
2 i ) [
— — —

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

(=)

Ref Level 20.00 dém  Offset 16,60 di = RBW 100 kHz

RafLavel 20 00 dim  Offset 16.60 dB w RBW 100 kHz

o Att e SWT 18 us = VBW 300&H:  Mode Autd FFT o Att e SWT 19 us = VBW 300&H:  Mode Autd FFT
SGL Count 190/100 SGL Count 100/100
(@173 vian [@35% Man
el 15,58 dim) el
187601700 GH: - o

b VR D TR Y | cBw 2 783 MH2 b % e N N
10 ¥ 1 ¥ sl - i

Y / 1
[ L— [ - R L— I . — —

{ ]
1 d 10 d -

18.58 dBm
B

a0

40 d 40 d

50 dem—{ “50 ditm—t

0 60

CF 1.0 GHz 1001 pis Span 6.0 MHz GF 1.08 GHz 1001 pis Span 6.0 MHz
Marker | Marker |

Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | X-value 1 ¥-valug | Function | Function Result |
ki m1 k1 2

Type| Ret | Tre |
i M1 i L

T1] | Occ Bw 2.733265733 MHz L Occ Bw 2557202657 MHz
£ & s ¥ i dim
) ] - I ] (]
o - o
Ref Level 20.00 dém  Offset 16,60 di = RBW 100 kHz RafLavel 20 00 dim  Offset 16.60 dB w RBW 100 kHz
b Att indE SWT 1045 @ VBW 300 kHz  Mode Autd FFT o Att A0de SWT 1245 @ VBW 300 kHz  Mode Autd FFT
6L Count 100/100 SGL Count 105,100
Man o7 wan
[TITEY] 17.33 dim) mif1] 17.80 dnm|
o " 190944710 GHz ot
b E W, ] [t s 2FTI2TBI21 MHE i ) X s DecBw
10 u L3 19 ¥ S S 3
1 / \
[ S— — N 0 dém——— — fo—
o4 LS “10d . 1
[ . - A~
-20-gam— = = 20 dam St e
=04 =0
40 d 40 df
50 dém—t -50 dém—t
-6 B 60
CF 1.9085 GHz 1001 pts Span 6.0 MHz CF 1.9085 GHz 1001 pts Span 6.0 MHz
Marker i Marker |
Type | Ref | Tre | X-valye | ¥-value | _Function Function Result | Type | Rot | Tre | X-value | ¥-value | _Function Function Result |
- i u LB09447L GHz T — L B079545 GHz 17,80 dBm
i 1507139 occ Bw i | 1.907138 I 18.83 dgr occ Bw 5715264715 MHz
2 1 T2 1 150885485 Gz 10.29 dam
)j - T ! )
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<auaniaa. FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Rof Lovel 20,00 GBm  OFset 16,60 ob = RBW 100 ks RafLaval 20 00 dim  OFset 16,60 ob = RBW 100
o At indE SWT 18 us = VBW 300 kiz  Mode Autd FFT J0dE SWT 12 us = VAW 300 Mode Auto FFT
SGL Count. 100/100 SGL Count 100,300
(@15 Max
[CEER ) [CEER 1.0 apm)
X 1 ) Gz
b ¥ c By + 1486 MHZ| Haw _
7 7okl ot bt e Wigs s
10
1 i 7 i
0 it i ) |- |{ﬁ
210 d 1\ i \
. \ ] \
20 i 4 e . /
AN NNA Ui P Al 9 ol
o
40 di
50 dem—{ “50 ditm—t
-0
CF 10525 GHz 1001 pis Span 10.0 MHz CF 10575 GHz 1001 pis Span 10.0 MHz
Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | Funetion | Function Result |
ki m1 k1 1 G f M1 L
7] [ ) 4485514486 MHz i) Occ Bw 4435504496 MHz
el E: s & L
— — —

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Rof Lovel 20,00 GBm  OFset 16,60 ob = RBW 100 ks RafLaval 2000 dim  Oset 16,60 ob = RBW 100 ks
b At indE SWT 10us @ VBW 300 kHz  Mode Autd FFT e SWT 18 us = VBW 300 kiz  Mode Autd FFT

SGL Count. 100/100 SGL Count 100,300

@ 1Pk Max

[TEEN] [IETEN] 15.55 apm)

" X " 186181800 GHz
I T 3:10] : n OucBy g #4855 14406 MHz
if e s e, .‘p s T L o A U s

0 dam: - ey -

10 df + T

/ \

40 di

50 dem—{ “50 ditm—t

-0

CF 10D GHz 1001 pis Span 10.0 MHz CF 108 GHz 1001 pis Span 10.0 MHz
Marker |
Type | Ref | Tre | X-value 1 Y-valug | Function | Function Result | Type| Ret | Tre | X-value 1 Y-valug | Function | Function Result |
R — 15.31 dgm TN — 1881818 GHI 15 55 dam

7] [ ) 10.04 dBm Occ Bw 1 1877 Occ Bw
7] i n i 1,882

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Ref Level 20.00 dém  Offset 16,60 di = RBW 100 kHz RafLavel 20 00 dim  Offset 16.60 dB w RBW 100 kHz
fe ALt dde SWT 12 us @ VBW 300 kH:  Mode Autd FRT A0de SWT 12 45 = VBW 300Kz Mode Autd FRT

6L Count 100/100 S5L Count 100/100

Man
mif1] mif1]
b - r R Bt B
IV NSV 8 A ’ A T
i T el Sy s = -
/ 7 \
—— S v | S— S

aam 7 # i

10 d ! [ !

Bt ] T b

/ A

-0 d

50 dém—t

-0 iy

CF 1.9075 GHz 1001 pts Span 10.0 MHz CF 1.9075 GHz 1001 pts Span 10.0 Mz
Marker i |
Type | Ref | Tre | x-value | ¥-value | _Function Function Result | | mef | Tec | X-value | ¥-value | _Function Function Result |
- i u T 15 T He 14.55 dam

| | ] 1.80524 | .98 d occ Bw 4 #B5514486 MHz L 1.8052 | 5 dam occ Bw 4 #BE514486 MHz
2 1 15097278 GHz 10.25 dém 1 1,3057278 GHz
i T =
J | AN J | []

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-18 of 118



SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

fof Lovel 20,00 GBm  OFfset 16,60 0b = RBW 300 RafLaval 20 00 dim  OFset 16,60 ob = RBW 300
b At MR SWT 1264 @ VBW 1 Mode Auto FFT o Att 0B SWT 1264 = VBW 1 Mode Autd FFT
SGL Count. 100/100 SGL Count 100,300
(@17 Max (@375 Man
[TETEN] [IETEN]
b i« b i = c B
T e o 1L P STy Nk
10 18 ; v
0 dém— — o e e — . — -
i \
A0 ! - \
\ | |
- 20 d / \ -t
i A e g =y - S
= =id
40 di 40 di
50 dem—{ “50 ditm—t
-0 -0
CF 1055 GHz 1001 pis Span 20.0 MHz CF 1055 GHz 1001 pis Span 20.0 MHz
Marker [ Marker |
Type | Ref | Tre | X-value 1 ¥-valug | Function | Function Result | Type| Ret | Tre | | Function | Function Result |
R — 18577 16.29 dgm TN —
7] [ ) 18504445 G 9,44 dbm 9.130863131 MHz i) Occ Bw 5.030969031 MHz
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LTE Band 2

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM
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LTE Band 2

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM
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LTE Band 2

Lowest Channel / 1.4MHz / 64QAM

Lowest Channel / 3MHz / 64QAM
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N s
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LTE Band 2

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM
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Middle Channel / 20MHz / 64QAM
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Conducted Band Edge

LTE Band 2/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum
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LTE Band 2/ 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum 7
Ref Level 30,00 dém  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 16.60 dB Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit heck B y
s LpURIOUS JINE AB Line _§PURIOLIS_LINE_ABS
20 DL;\"‘ FPURIOU NE_ABS - 20 dBVI’:’, BPURIC INE il
A : [)
10 dBm [ i 10 dm i
|
|
—_— | \
I
J |
-10 dam: T l
| SPLRIGIUS, LINE_ABS | o
_20 dem : = Ml i Wi
® i Y
f \
-3 dam F" H{ | ] .
] ‘ |
i DI F; Il SR R 1 0 et 1 e T
o [— i (S NP [ A P R PP W U I O P VD O A i
-50 dam -50 dBm
L -50 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz | ||['Start 1.908 GHz 3003 pts Stop 1.92 GHz
purious Emissions | Spurious Emissions
|__Rangelow | Rangeup | REW | Frequency | Ppowerabs | Rangelow | Rangeup | RBW | Froquency | Pawerabs | alimit
1.840 \EH?. 1.849 ; 1,000 MHz 1.84821 GHz -17.32 dém [ Hr 1.910 GHz | 100,000 kHz | 1.00974 GHz | -0,74 dB
1.848 GHz 1.B50 G 20.000 kHz z 76 dBm 1511 GHz 20,000 kHz 000 Ghz 1 S15.71 ds
1.850 GHz | 1.8 100.000 kHz -29dBm 1.520 GHz 1,000 MHz 1.91162 GHz -13.97 dBm -0.97 d8
Y —
L | 1 L

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30,00 dém  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 16.60 dB Made Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
(@1 fvaPwr
Limit §heck _ PA
I 1 aus NE 3 Line 3 INE_ABS n
20 BL;\"‘ PURIOL NE_ABS 20 UB’I':" 3
10 dBrm: 7 3 10 By "\
\
il i 1 0 dom :
] I
|
-10 dam 1 ! -10 dim “‘
| SPLRiGUS LINE_ABS [ L\ \
-20 dém - g 3 B
B | e )fd W,
i Flss N "ﬂ
-3 dam w: -0 dBm =
V..‘wr-l“"' / \\ Wy L
- | g idainte! . ki 07
40 dam — = 4 e = e
-50 dam: -50 dem
B 50 dBm
Start 1.84 GHz 3003 pts Stop 1.0852 GHz Start 1,908 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | Powerabs | Avimit | Rangelow |  Rangeup | RBW | Froguency | PawerAbs | Alimit
LBl She Ledadie 1,000 e 184597 Oilz -22.92 dém -a.0ade [ 1,508 GHz 1.910 Grz 100,000 kriz 1.90891 GHz 12,50 dBm -17.50 d&
1,843 GHz 1.850 G 20.000 kHz a sl 26,47 dBm -13.47 dB 1911 GHz | 20,000 ks | 131001 GH= | T dem | 1073 d8
165 1.6 100.000 kHz = 12.31 dim | [ 1.920 GHz2 1,000 MHz 1.91100 GHz 4 dBm | -7.34 d8
—
T —
L J - [ ]

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-26 of 118



SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2 / 1.4MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

RefLevel 30.00 dBm
SGL Count 100/100

Offset 16.60 dB Mode Auto Sweep

Ref Level 30,00 d&m
S6L Count 1007100

Offset 16.60 dB Mode suto Sweep

(@1 AvgPwr @1 AvgPwr
Limit fheck | SPURINON 2
20 BL;‘HH FPURIOUS NE_ABS - 20 UIBVI’:’". )!'”Tfl‘l‘w 1 INE_ABS
[ ) [ 1
10 dBm f 1| 10 darm f
| 4 B
ods J |
-10 dam 1
| SPURIGUE, LINE_ABS
-20 dem * ] gl
aiiiac) I N
-30 dém )i‘ 1] 'f' A
i |
. ) J | | L L L ‘
) e / W \ L s e S—— ) K WATE] PO NPT © R
-50 dam o -50 dBm
-60 dBfn -50 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Rangelow | Rangeup | RBW | Fraguency | _pawerabs |
1.840 GHz 1.849 Gl 1,000 MHz 1.84864 GHz I Hx 1.910 GHz 100.000 kHz 1.90975 GHz 20.00 dBm
1.843 GHz 1.B50 G 20.000 kHz z 1.511 GHz 20,000 kHz 001 GHz -31.67 dBm |
1.850 GHz | 1.8 100,000 kHz 1.920 GHz 1,000 MHz 1.91130 GHz -15.76 dBm

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

RefLevel 30.00 dBm
SGL Count 100/100
(@1 AvgPwr

Offset 16.60 dB Mode Auto Sweep

Ref Level 30,00 d&m
SGL Count 100/100

Offset 16,60 dB Mode suto Sweep

Limit §heck 3 A
20 DL;\"" FPURIOUS NE_ABS 20 UIB’I':'"] 3 INE_ABS n
10 derm & v 10 -:Brr e
- A | P
f ‘ |
-10 dm y | 10 ddm I
| =FiRious OnE 265 ‘\ k i
-20 dém } 4 -o@¥Bm |
p L
-30 dam el ,"' -30 dBm e
] "t
_‘_.l(“‘ / Wi,
40 dBm— e re————_ 7 40 dem N b o PR ————
-50 dam: -50 dem
-60 dBm 50 dBm
Start 1.84 GHz 3003 pts Stop 1.852 GHz Start 1.908 GHz 3003 pts St(lE 1.92 GHz
purious Emissions ‘Spurious Emissions
__Rangelow | Rangeup | REW | Freguency | vpowerabs | Rangelow | Rangeup | REBW | Fraguency | Powerabs |  ALimit
1.840 GHz 1,849 GHz 1,000 MHz 1,84900 GHz -23.82 dm l 1,008 GHz 1.910 Ghz 100,000 kHz 1.90964 GHz 11.56 dBm 1844 dB
1,843 GHz 1.850 G 20.000 kHz 135000 -27.29 dBm 1911 GHz | 20,000 ks | 21002 GHe | 5 dBm | 12,25 d8
1851 1.8 100.000 kHz Lo dim 1.520 GHz 1.000 MHz 1.91101 GHz -19.93 dBm | -6.93 dB
- —
L .| L [

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-27 of 118




SPORTON LAB.

FCC RF Test Report Report No. :FG813035B

LTE Band 2 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum v
Ref Level 30,00 dém  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 16.60 dB Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvaPwr @1 AvgPwr
Limit fheck Srusin ™
s SPURIOUS |INE 3 Line _HPURIOUS _LJNE_ABS
20 BL;\"‘ FPURIOU NE_ABS I -I 20 dBVI’:’l BPURIO "'\4 3
I |
10 dm 4 10 dém {
- i‘ : - =
\
-10 dm: L) -10 dBm !
-20 dem ' g ﬂww@u
i i prdﬂrm,\
R Ll i o %
-30 dam 7 - -30 dBm - - o
i \ | A S AR / \
Ty —— 4o dan Y| bt o e
s0 dam V 50 dBm
B -50 dBm
Start 1.84 GHz 3003 pts Stop 1.853 GHz | ||['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions | Spurious Emissions
|__Rangelow | Rangeup | REW | Frequency | Powerabs |  Avimit | Rangelow | Rangeup | RBW | Froquency |  Powerabs | alimit
1.840 GHz 1,844 G 1,000 MHz 1.84534 GHz -26.05 dém -12.05 dB [ 7 GHZ 1.910 GHz 100,000 kHz 100976 GHZ 21.33 dBm 8.67 dB
1.848 GHz 1LBSO G 30.000 kMz -19.11 dBm -6.11 dB 1911 Ghz | 30,000 kHz | 51000 GHz | 19,45 dBm | 645 dB
1.850 GHz | 1.853 100.000 kHz 2091 dBm .09 d8 1.520 GHz 1,000 MHz 1.91478 GHz -23.21 dBm | -10.21 dB
—
T —
. | - | ™)
£ 2 = e 1 15:14:51
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum
Ref Level 30,00 dém  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 16.60 dB Made Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
(@1 fvaPwr
Limit fheck A
20 BL;\"“ FPURIOUS NE_ABS 20 UIB’I':'"‘ FPURIO! NE_ABS n
10 dBrm: =t - - L P,
0 d8 d I b e !
| | \
-10 dem i -10 dBm: ¥
| SPLRiGUS LINE_ABS 1 l
-20 dam 20 dBm By, T
| O
-30 dam e -30 dém ~ L v,
I - i R
49 dam; el 40 dBm S
-50 dam: -50 dem
-60 dBm -50 dBm:
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions ‘Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | Atimit Rangelow | Rangeup | REW | Fraguenc | pPawerabs | ALimi
LA Sz 1,893 Gt 1,000 e -21.75 dém BCEEETR || | 1,907 GHz 1.910 GRz | 100,000 kriz | 190784 GHz | 985 dBm | -20.15 d&
1.848 GHz 1LBSO G 30.000 kMz -28.44 dBm -15.44 dB 1411 GHz 30,000 ki 131000 GHe 2644 dbm 13.44 dB
1.85 100.000 kHz 9.87 dam 13 d8 1.520 GHz 1,000 MHz 1.91102 GHz -17.63 dBm R CERE
—
T —
L J - [ ]

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-28 of 118




SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum v
Ref Level 30,00 dém  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 16.60 dB Made Auto Sweep
SGL Caunt 100/100 SEl Count 100/100
(@1 AvgPwr (@1 AvgPwe
Limit §heck B K
20 BL;\"" FPURIOUS NE_ABS 20 UIBVI':’". FPURIOUS fi\"\ ABS
18 dBm 10 dam \
o dB 0 B J‘ i
-10 dBm 10 dBm Jl
| SPLRIGUS, LINE_ABS | , WT
i | o |
v
-3¢ dem i % ] 30 dRm | | ‘l I m | 0 erM u"’#
i \ T ;
¢ \ | QL.M )J \ ‘M M I IJF ‘“ | |
a da AL LLbL L . v | k n .
A B P rd 40 dBm \ J‘ i b T \}\..JIJ‘._,!..\L_E_.J...,.J‘LJII ot
50 dam 50 dBm
. 50 dBm
Start 1.84 GHz 3003 pts Stop 1.853 6Hz ||['Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Froquency |  Powerabs |
1.840 \EH?. 1.849 ; 1,000 MHz 1,84540 GHz -26,31 dém [ 7 GHZ 1.910 GHz | 100,000 kHz | 1.00974 GHz | 4
1,843 GHz 1.850 G 30.000 kHz -21,32 dBm 1911 GHz 30,000 iz 000 Gz i
1.850 GHz | 1.853 100.000 kHz 19.83 dam 1.520 GHz 1,000 MHz 1.91118 GHz -19.34 dim -5.94 dB

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30,00 dém  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 16.60 dB Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvaPwr
Limit fheck A
s SPURIOUS LINE_AB Line _§PURIO NE_ABS P
20 BL;\"‘ FPURIOU NE_ABS 20 UB’I_:_l FPURIO! 3
- 10 48m
10 der | ot st et gL U e -
o If U e |
I | !
-10 dom - -10 dBm i
| SPLRiGUS LINE_ABS ! |
-24 dém - -20 dBm + '“"‘-Mm
) 4
-3 dam e J -0 dBm L P
T T,
s et \-. T
it )
Ul e 40 derm - T
-50 dem
-50 dBm-
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Powerabs | atimit Rangelow | Rangeup | REBW | Fraguencs | Dowerdbs | alind
LBl She Ledadie 1,000 e 184895 Oiz -23.32 dbm -10.39.08 { 1,907 GHz 1.910 GRz | 100,000 kriz | 1.90743 GHz | .03 dBm | 21,07 d&
1.848 GHz 1LBSO G 30.000 kMz -30.14 dBm -17.14 dB 1911 GHz 30,000 kHz 151000 GHz ZZ7.67 dim | 1iE7 dB
1.85 100.000 kHz 7.80 dam da 1.520 GHz 1,000 MHz 1.91111 GHz -18.81 dBm -5.61 dB
—
T —
L J - [ ]

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3

-328-4978

Page Number : A3-29 of 118



SPORTON LAB.

FCC RF Test Report

Report No. :FG813035B

LTE Band 2 / 3MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

Spectrum

RefLevel 30.00 dém  Offset 16.60 dB
SGL Count 100/100

(@1 AvgPwr

Mode Aute Sweep

Ref Level 30,00 d&m
S6L Count 1007100

Offset 16.60 dB Mode suto Sweep

@1 AvgPwe

Limit fheck | SPURINON i
2p ghine PURIOUS LINE ABS L 20 ghine _§PURIOUS_LINE ABS
|f
10 dBm H 10 dBrm -
| 1
|
0 de ! 1 0 B I‘
-10 dam -10 dBm lf
-20 dém 19 fw'.\ it ﬁ;‘ﬁ"‘uﬁ
T \ I Pl
.30 dem r;'“ ) "“VL\ -30 dBm T H il v n, .
. / \ Lo / N 'M\N}jﬁmmn o Y
-49 dBm — : 40 dBm L e g N = 1o
50 dam -50 d&m;
-60 dam -50 dBm:
Start 1.84 GHz 3003 pts Stop 1.853 GHz ||| start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions [Spurious Emissions
Rangelow | Rangeup | REW | Frequency | Ppowerabs |  avimit | Rangelow | Rangeup | RBW | Fraguency | Pawerabs |
1.840 GHz 1,848 G 1,000 MHz 184526 ~28.44 d&m -15.44.d8 [ 7 GHz 1.910 GHz 100,000 kHz 1.90375 GHz 19,33 dBm
1.848 GHz 1LBSO G 30.000 kMz -21.26 dBm -8.26 dB 1511 GHz | 30,000 kiz | 21000 GHz | 22,25 dem |
1.850 GHz | 1.853 100,000 kHz 10.57 B 1.920 GHz 1,000 MHz 1.91110 GHz -24.79 dBm

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

RefLevel 30.00 dém  Offset 16.60 dB
SGL Count 100/100

(@1 AvgPwr

Mode Auto Sweep

SGL Count 100/100

Ref Level 30,00 d&m

Offset 16,60 dB Mode suto Sweep

Limit heck ma
s EPURIOUS_LINE _AB Line _§PURIO NE_ABS "
20 DL;\"‘ PURIOL NE_ABS 20 UB’I_:_l i D 3
10 dBm: - 10 dam
I e |’m Al
0 f ! rrierr
[ \ [
-10 dam i i flF1o e ‘I
| SPLIRIDLIE LINE_ABS ‘ H
-20 dam - -20 dBm ;
e I l F:W**
-30 dBm plat” -30 dBm ' R o
a e
. R ~ s
49 dBm— 40 dBm S prrrti ]
-50 dam: -50 dem
B 50 dBm
Start 1.84 GHz 3003 pts Stop 1.6853 GHz Start 1.907 GHz 3003 pts Stop 1.92 GHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Powerabs | atimit Rangelow | Rangeup | REBW | Fraguencs | Dowerabs | alind
1.840 GHz 1,849 GHz 1,000 MHz 1,84898 GHz -23.33 dém -10.33 dB [ 1,007 GHz 1.910 GHz 100,000 kHz 100736 GHZ 7.53 dBm 47 dB.
1.843 GHz 1.B50 G 30.000 kHz -31.14 dBm 14 dB T 1911 Ghz | 30,000 ke | 191000 GH= | 30,79 dBm |
1.85 100.000 kHz 7.34 dim [ 1.920 GHz2 1,000 MHz 1.91114 GHz -21.22 dém |
—
1
L | o |

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-30 of 118




SPORTON LAB.

FCC RF Test Report Report No. :FG813035B

LTE Band 2 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum v
Ref Level 30.00 dim  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 16.60 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwe
Limit fheck Srusin ™
20 BL;\"" FPURIOUS NE_ABS I‘.‘ 20 dIBVI':’". EPURIOUS INE_ABS "
| , \
10 dBm { 10 dam \
0 d8 J L 0 B i
-10 dam: f {U -10 dBm !ir ‘
P TRIGE, LINE ABS “\h | W"'(
-20 danm JL“W' i -20 dBm N bl
gy | 1 Dy
i Ui
-30 dam—}— »‘ I ”l!. A ‘Mdami il IF \ -
A d ol d  f N \
49 dBp - e 40 dBim Aot —
-50 dam -50 d&m;
-60 dam -50 dBm:
Start 1.84 CHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts
purious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Fraquenc | pawerabs |
1.840 GHz 1.844 Gl 1.000 MHz 184891 GHz -20.40 dBm -16.43.dB || S GH: 1.910 GHz 100,000 kHz 1 00068 GHZ 21.01.dBm
1.848 GHz 1LBSO G 50,000 kHz 2 -21.7% dBm -8.79 dB 1911 GHz | 0,000 kis | 21000 GHe | 53 dBm |
1.850 GHz | 1.855 100.000 kHz 20,94 dBm 9.08 d8 1.520 GHz 1,000 MHz 1.91B16 GHz -29.85 dBm |
—
T
L B [ ] |
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum
Ref Level 30.00 dim  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 16.60 dB Made Auto Swaep
SGL Count 100/100 SGL Count 100/100
(@1 fvaPwr
Limit fheck A
20 BL;\"" FPURIOUS NE_ABS 20 dlb’l_l_n" FPURIO! INE_ABS n
10 dBm 10 dm
B R e -.'—-U-wuv-\ “ e,
0 d8 - (o e 1
| l \
-10 dam | \ {10 dBm
| SPLIRIDLIE LINE_ABS J | |\
-20 dam -20 dBm - L
¥ U
gl f l_ o
-30 dam L -30 dBm :
i A o e
B s B Miadation iy adiso PP
fibesh = 40 dem
-50 dam -50 dBm
-60 dBm -50 dBm:
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts St(lE 1.92 GHz
purious Emissions ‘Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | vowerabs | Rangelow |  Rangeup | RBW | Froguency | Pawerabs | aLimi
1.840 GHz 1849 GHz 1.000 MHz 184890 GHz l 1,505 GHz | 1910 GHz | 100,000 kHz | 1.50802 GHz | 7.54dBm | -22.45 d&
1,849 GHa LB50 G 50,000 kiz 1.911 GHz 50,000 kHz 1.91000 GHz 0 dBm | -15.00 dB
1.85 100.000 kHz 1.520 GHz 1,000 MHz 1.91117 GHz S dim -6,29 dB
y —
L _ L [

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-31 of 118




SPORTON LAB.

FCC RF Test Report Report No. :FG813035B

LTE Band 2 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

Spectrum G
Ref Level 30,00 dém  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 16.60 dB Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 fvaPwr (@1 AvgPwr
Limit fheck Srusin ™
20 BL::“‘ FPURIOUS NE_ABS 20 dIBVI’:’". EPURIOUS INE_ABS -
\ \
10 dBrm { 10 dam \
odg j 0 dBm p
-10 dam “ L“ -10 dBm 1
i ™ Wi
-24 dém & -20 dBm o
Wi, T T
vt | e |
-30 dam 1 "F'"’L'IM__\‘ SN A m Il g o
: M 1Lyl L
49 H_-"I M‘k R il .L,.K\JJW-L[\, / 40 dBm \ i- s -JL\ qu‘#w’l I ! . i iJ‘. | w}?." ‘\n‘i‘ o
¥ ol “ (R B A B, —_—
50 dam -50 d&m;
-60 dam -50 dBm:
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts
purious Emissions Spurious Emissions
Rangelow | Rangeup | REW | Freguency | Powerabs | atimit Rangelow | Rangeup | REBW | Fraguencs |
1.840 GHz 1.849.G 1,000 MAz 1.84665 GHz -17.63 a8 |||i BT 1.910 GHiz 100,000 kHz 1.00089 GHz
1.848 GHz 1LBSO G 50,000 kHz -8.73 dB 1911 GHz | 0000 kHe | 31000 oHe |
1.850 GHz | 1.855 100.000 kHz 9.69 di 1.920 GHz2 1,000 MHz 1.91154 GHz -21.21 dém | -8.21 d8
—
T —
. | - | ™)

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30,00 dém  Offset 16.60 d& Mode Auto Sweep Ref Level 30,00 dém Offset 16.60 dB Made Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
(@1 fvaPwr
Limit §heck PA
20 BL;\"" FPURIOUS NE_ABS 20 UIB’I':'"] FPURIO! INE_ABS n
10 dBm 10 dBm
) =) PN F— s FEVE T R Y
ode ! 1 of dBm -
| \ {
-10 dam l [ 20 e |
{ SPLRIGUS LINE_ABS r ! |
-20 dem T 20 dBm .
o ‘ ] s
-30 dam R { -30 dim X i, e
gt S s
| iirmpreptaaen bl e
f.d — 4D dBm e o
-50 dam -50 dBm
Lt -50 dBm
Start 1.84 GHz 3003 pts Stop 1.855 GHz Start 1.905 GHz 3003 pts St(lE 1.92 GHz
purious Emissions ‘Spurious Emissions
__Rangelow | Rangeup | REW | Frequency | Powerabs | Rangelow | Rangeup | RBW | Froquency | PawerAbs | Alimit
LA Sz 1,893 Gt 1,500 e 1.84821 Gz -25.22 dém i 1,505 GHz 1.910 Grz 100,000 krz 1.90589 GHz 667 dBm -23.33 d&
1,843 GHz 1.850 G 50,000 kHz ~31.40 dBm 1911 GHz 50,000 kHz 191001 Gz 28,04 dBm | 16.04 dB
1.85 100.000 kHz 5.97 dam 1.520 GHz 1,000 MHz 1.91110 GHz -20.18 dim -7.18 d8
' —
L .| L [ ]

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A3-32 of 118




